EZG0

ELECTRIC POWERED

CARGO AND
PERSONNEL CARRIERS

SERVICE
PARTS MANUAL

MODEL YEAR 1991/1992/1993 MANUAL NO. 33000-GO1 ISSUED 4/01/93



SERVICE PARTS MANUAL

ELECTRIC POWERED
CARGO AND
PERSONNEL CARRIERS
MODEL YEAR 1991/1992/1993
MANUAL NO. 33000-GO1 ISSUED 4/01/93

CARGO CARRIERS
XI-775
X|-875
X1-881

PERSONNEL CARRIERS
PCX-952
PCX-954
PCX-955
PCX-956
PCX-957

CARGO/PERSONNEL CARRIERS
X|-875P

BEVERAGE CARRIER
BCX-960

E-Z-GO DIVISION OF TEXTRON, INC., P.0.BOX 388, AUGUSTA, GEORGIA 30913-2699, 1-800-241-5855

EZGOEI] Pg. i



LIMITED WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH, OR E-Z-GO
WARRANTY DEPARTMENT.

NOTE

The use of NON E-Z-GO parts may void your warranty.

NOTE

Overfilling of batteries may void your warranty.

Pg. ii EZGOMEEE 7/01/91
RESECN



GENERAL INDEX

SECTIONS

How to use the E-Z-GO Service Manual .........coitiirtitinererneneeennns

ILLUSTRATED PARTS BREAKDOWN

lllustration

ACCELERATOR PEDAL ASSEMBLY (SOLID STATE SPEED CONTROL VERSION)

Accelerator Pedal
Accelerator Rod
Potentiometer Assembly

ACCELERATOR SWITCH ASSEMBLY (RESISTOR COIL VERSION) ...............

Accelerator Switch
Accelerator Pedal

BATTERY CHARGER, ONBOARD ... .. ittt ittt it cienenenns

Heatsink
Diode
Electronic Module Assembly

BATTERY CHARGER, PORTABLE ... .. ittt ittt eiiienen e

Heatsink
Diode
Electronic Module Assembly

BRAKES, HYDRAULIC, REAR .. ittt ittt it ie i sn e i sasanans

Brake Linkage Assembly
Brake Pedal Assembly
Master Cylinder

BRAKES, MECHANICAL ..\ttt ittt ittt it itsasacacnnanansnss

Brake Linkage Assembly
Brake Pedal Assembly
Brake Yoke Assembly

DIRECTION SELECTOR LEVER . ...+« etet et enetaeaeaenenenanannnsn ..

Contact Board Aséembly
Handle Kit

I 17 P

Charger Wire Harness
Receptacle Holder
Headlight and Turn Signal
State of Charge Meter
Horn Switch Assembly

ELECTRIC
VEHICLE

Page No.

7/01/91 EZGOLEWE

Pg. ii



GENERAL INDEX

SECTIONS

Hlustration

FRONT STEERING / SUSPENSION ... ittt ittt iiieeiaenrnaanen,

Front Axle Assembly
Tie Rod Assembly
Steering Assembly

FRONT HYDRAULIC BRAKES ... .\ttt it ittt ti et iienienennannnnns

Brake Shoe
Hub and Drum

HEAVY DUTY ELECTRONIC CONTROLLER AND SOLENOID ASSEMBLY

Resistor
Solenoid

HINGED LOAD DECK .. v ittt ittt ittt it ittt caetannsnaeannaneenns

Deck Assembly
Support Rod

MODEL DETAILS ..ttt i i it i it it et ettt et taneaeaannen

Cowl Assembly
Instrument Panel
Floormat

Deck Frame Assembly
Bar Assembly

Front Seat Assembly

MOTOR, 2 Ho P, i i i et i et ittt a e enenanas

Armature
Bearings
Brush

REAR AXLE, HYDRAULIC BRAKES ......citiiiiiiiiiiiiirnenneninnnnnnnnas

Differential Assembly
Axle Shaft

REAR AXLE, MECHANICAL BRAKES . ... e ST

Differential Assembly
Axle Shaft

REAR SUSPENSION ...ttt it ittt ientneneannnronnnnenns

Leaf Spring
Shock Absorber

SEATING, BENCH ..ot i i i it it e it et e e s enneas

Seat Assembly
Hinge

ELECTRIC
VEHICLE

Page No.

Pg. iv EZGOETT

7/01/91



GENERAL INDEX

SECTIONS
ELECTRIC
VEHICLE
lllustration Page No.
SEATING, CONVERTIBLE ... itittt ittt it it ettt te e tnnsasosaneronsasnsensnenenneneananns R-3
Hinge
Seat Assembly
SEATING, FRONT ittt ittt et et i et inaeseneseneeeneeenaeeenneeeneeneaeennneennns R-5
Front Seat Assembly
Hinge
Rubber Mat
SEATING, PEDEST AL .ttt ittt e ittt ettt it e et e st tnratetenoiane e etenenenenes R-7
Seat Assembly
SOLENOID AND RESISTOR ASSEMBLY . ..ttt ittt ittt tetntetrerncaenroesasneeeeneneneanensns S-1
Solenoid
Diode
Resistor Coil
WHEELS AND TIRES .. ittt ittt ittt e s tesennneneeeeneoseaennsoueensonesaeennnnns T-1
Wheel
Valve Stem
APPENDIX
SERVICE ACCESSORIES AND SPECIAL TOOLS ... .itiiiitt it inenenrnnrornsnreeensnennens Appendix-1
7/01/91 EZGOEUT Pg. v

[ {EIC]PIC]1]



GENERAL INDEX

Pg- vi E'ZED 7/01/91
|_{ElciPic]i1]



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION

2. ILLUSTRATED PARTS BREAKDOWN FOR ELECTRIC POWERED
CARGO AND PERSONNEL CARRIERS

3. APPENDIX A

The first section, GENERAL INFORMATION, contains the following informations:

1. WARRANTY INFORMATION
2. GENERAL INDEX
3. HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (iPB) FOR ELECTRIC POWERED CARGO AND PER-
SONNEL CARRIERS, contains illustrations and parts lists for all systems of the electric powered cargo and
personnel carriers.

The third section, SERVICE ACCESSORIES AND SPECIAL TOOLS, contains a listing of E-Z-GO service
accessories and special tools that may be purchased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL

To use this manual, consult the GENERAL INDEX (located in the first section) to locate the information or
illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various com-
binations of components :may be found that are not directly reflected by each illustration. Consult the illustra-
tion that best suits your situation and contact the Service Parts Department. It is important that the serial
number of your vehicle and its model number be supplied to Service Parts when ordering any replacement
components.

Locate the serial number plate (see Body and Associated Parts located in the IPB section of this manual for its
location) and note the complete number shown on the plate.

Each system is listed in the index and has an alphabetical prefix. The illustration always appears first and is
followed by its related parts list. Additional illustrations and parts lists with the same prefix indicate significant
changes that have taken place since the last issue.

Note that many alphabetical prefixes are omitted. These prefixes have been assigned to systems that are not
relevant to your vehicle. The index lists all relevant sections that pertain to your vehicle.

7/01/91 EZGOETE] Pg. vii
MTECTEIRTT



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

TITLE TITLE

RIGHT HAND PAGE
B |~ PARTS LIST
l/ ,
LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)

PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN.

a. Determine the function and application of the part required. Turn to the General Index and
select the most appropriate title.

b. Turn to the page number indicated and locate the desired part on the illustration.

From the illustration, obtain the item number assigned to the desired part. Refer to the accom-
panying description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER.

Locate the part number or description in the appropriate column on the parts list page.
NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the
pictorial representation on the illustration page.

Should an asterisk(xk) appear in the part number column on the parts list page, read upwards until a part
number is found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (%) indicates that
the part depicted is not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn,listed
under the assembly that it is used on. This process is repeated until the highest or final assembly is reached.

To facilitate the maintenance and repair of vehicle, an Operation and Service Manual is available from the
E-Z-GO Service Parts Department.

Pg. viii EZG0OLEINE 7/01/91



ILLUSTRATED PARTS BREAKDOWN
ELECTRIC POWERED CARGO AND PERSONNEL CARRIERS

7/01/91 EZGOMEI Pg. ix



ELECTRIC POWERED VEHICLES

ACCELERATOR PEDAL ASSEMBLY

z 6% — 8¢ SIW3ILlI S3ANTONI - L2
8 — 2 SW3LI S3ANTIONI - ¢+

H Hoool .
N—/W@k\/»@va\bﬂ\\@
9

N/om,‘om_mooi L

,
o) -
-
_ -

9l

4w
—'\‘\ Emz=sr== \
A)
v

7/01/91
[ TElcTPICTH]

EZGOLEIE

Pg. A-1



ACCELERATOR PEDAL ASSEMBLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. So:\in: [S)'T"IZ\TE
% Indicates a component that is not available as an individual part. SPEED
CONTROL
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 32441-Gt ACCELERATOR ROD ASSEMBLY (INCLUDES ITEMS 2 - 8) ....... 1
2 00544-G4 NUT, JAM, 5/16-24 ... ..ttt i it 2
3 10385-G4 YOKE, CLEVIS ... it iiiiiiiniiii i 1
4 14444-G3 BALL JOINT, SOCKET, §5/16 =24 ..........covvviiiennnns, 1
5 17675-G1 SPRING, COMPRESSION ... .ovititiriintnnenennnennnns 1
6 17677-G1 RETAINER, SPRING .......civiiiiineiriiiiiienenennnsas 2
7 | 17979-G1 BUSHING, ACCELERATOR ROD .........ccvviuivninnennen. 1
8 32383~G1 ROD, ACCELERATOR . ...ttt iiiiin i e ennnns 1
S 30214-G1 PEDAL, ACCELERATOR .. .ivitiiii it i iieietnenenvannsnnns 1
10 32440-G1 PIN, ACCELERATOR PEDAL ... v vv vttt it iiiiiiiieiiiannnenes 1
1 30215-G1 BUSHING, PEDAL .....iitiiiiiiiiiii ittt iiiiniineannn 2
12 12064-G2 PUSHNUT .. i i it ittt et 1
13 10386-G3 PIN, CLEVIS ... ittt ittt ittt ieiiinesenns 1
14 10387-G3 L P 70 I = 2
15 32402-G1 ARM, LEVER ... . i i i i ittt e 1
16 00439-G4 SCREW, 5/16 = 18 X 1 1/2 ... ittt ittt 1
17 00559-G8 WASHER, 56/16 ... .ottt iiiiie i 3
18 14390-G2 NUT, LOCK, 5/16 = 18 ... .iiiiiiiiiii ittt it iaieennen 1
19 32399-CG1 SUPPORT, PEDAL ... ittt iiiiinestnnnennnnann 1
20 14390-G4 NUT, LOCK, 1/4 = 20 ... .ottt iiiiiiiiiiiieiiin e 2
21 00559-G7 WASHER, 1/4 .. i it it ittt iin e enns 2
22
23
24 00416-G4 - | SCREW, 174 =20 X 1/2 ... i iiiiiiiiiiiiiiiiitirnnnnnns 2
25
26
27 32979-G1 POTENTIOMETER ASSEMBLY (INCLUDES ITEMS 28 - 49) ........ 1
28 * NUT, #10 = 24 ... . ittt ittt eiaanens 2
29 * WASHER, #10 ...ttt iiiiiiiiiiiieninnennnas 2
30 * SCREW, #10 = 24 X 1/2 ... it ittt iiieeinenns 2
31 * PIN, CLEVIS ... ittt iiiit i iiiin e 1
32 * NUT, #10 - 32 ... i it it iiien e eaas 1
33 * WASHER, #10 . ... ittt iiiiiiiineennnnes 1
34 * ARM, PIVOT .. it ittt ittt iianannnans 1
7/01/91 (=t c1 u | TEXTRON] Pg. A-2

_IEICIPICH]



ACCELERATOR PEDAL ASSEMBLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number qf the product. SOLID STATE
% Indicates a component that is not available as an individual part. SPEED
CONTROL
ITEM PART NO. 2 3 4 5 DESCRIPTION QTY

35 * BALL, BALL JOINT . ..0iiiirrrrrrerenennennooeoronnenes 1

36 * NUT, LOCK, NYLON INSERT, 6/16 - 24 .........ccvvevunnn. 1

37 * WASHER, LOCK, #10 .. .....iittreiiienirnoneerennnnns 1

38 * BALL, BALL JOINT ... . .ttt iintiinnriennreennneannnns 1

39 * BUSHING, NYLINER .. .......c.iittiinrriennrrennnennnnns 1

40 * WASHER ... ittt ittt iiiitienteernaeennosennnnnnns 1

41 * PIN, COTTER ...ttt ittt ineennertnnneenasesnaneos 1

42 * ROD, ADJUSTING ... ..ttt ittt iineeeennennnnnens 1

43

44 * SUPPORT, BRACKET ....iiviiritiienrriennrennnneannnss 1

45 * MICRO SWITCH . ... i it ittt iieternnrennnnens 1

46 * STANDOFF .. ittt ittt ittt et rireaernneaanenas 1

47 * SUPPORT, MICRO SWITCH .......coiiiiiiiniinnennnnns .. 1

48 * WIRE ittt ittt ittt ternerennaannnerananennns 1

49 * TERMINAL, PUSH ON . ... ittt iiiiiirinnenennecennenes 2
Pg. A-3 EZGOLEE 7/01/91

_EIC|PIC]1]



ACCELERATOR PEDAL ASSEMBLY

7/01/91 EZGOMENEE | Pg. A-4



ACCELERATOR SWITCH ASSEMBLY ELECTRIC POWERED VEHICLE

FLOORBOARD

&
> =z
2 -~ O
. o2, L wen~
-
D1 l ms
e 2 —c g”
ou NG <>
25 '
O
22
|
Pg. B-1 EZGOLIEUT 7/01/91

| [EiciPIC]1]



ACCELERATOR SWITCH ASSEMBLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. Rgnscl)s?ch)R
% Indicates a component that is not available as an individual part. VECROSIILON
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 30206-G1 ACCELERATOR ASSEMBLY (INCLUDES ITEMS 2 - 11) .......... 1
2 00491-G4 SCREW, SET, 1/4 - 20 X 1/2 LG. .. v iviiiietnintnnnnnnas 1
3 10387-G3 PIN, COTTER, 3/32 X 3/4 ...t iiiitiiiiiinrnnenneninnns 1
4 14443-G4 PIN, CLEVIS, 5/18 X 1 .. tttiiiiiiiiiinrnrennnennnnnns 1
5 30207-G1 BRACKET, ACCELERATOR SWITCH .......cvvvviennvnnnnn. 1
6 | 30208-G2 BOX, ACCELERATOR SWITCH .....viivineneeennonrennnns 1
7 30210-Gt SWITCH, ACCELERATOR . ... tvitieninreninecaennncaannsn 1
8 30211-G1 BLOCK, ACCELERATOR .. ...itviiirrnnrnnnnrencnnennens 1
] 30212-G1 LINK, LONG, ACCELERATOR, ....vviviinennernoeaeennnnns 1
10 30403-G2 RIVET, MONOBOLT, 1/4 X 3/8 . ... iviiiiieiiinrneeennnnn 2
11 * SCREW ittt i i i e et s 1
12 11098-G7 NUT, LOCK, NYLON INSERT, 10 -24 .......c.viiiiinennrnnnn 1
13 13005-G3 SCREW, SHOULDER,10 - 24 X 1 LG. ......cctiiiveinennnnnnn 1
14 14443-G4 PIN, CLEVIS, 5/16 X 1 ...t iiiiiiiiiiiiiiiiniinreennanannnns 1
15 30209-G2 COVER, ACCELERATOR SWITCH BOX .....cvvuieinvrannncennes 1
16 30213-G1 SPRING, ACCELERATOR ... ..vtviinirunrennnecnssnenosnnnns 1
17 30214-G1 PEDAL, ACCELERATOR ... .iivviinennianoneonetanensonnnnes 1
18 30215-G1 BUSHING, NYLON FLANGED ......cvviinerneeneennennannnnnns 2
19 31289-G1 BUSHING, NYLON SNAP . ... ciiiiiiiiii it ineriecasennnonas 1
20 16705-G3 SCREW, STAINLESS STEEL, 1/4 - 20 X 3/4LG. ........ucvnnn. 3
21 00660-G7 WASHER, STAINLESS STEEL, 1/4 ......ccivtiiiiinvnnennnns 3
22 14390-G4 NUT, LOCK, NYLON INSERT, 1/4 -20 .........cccivevrnnennns 3

7/01/91 EZGOLEUE Pg. B-2

[_lEIC]IPICI1]



BATTERY CHARGER, ONBOARD

ELECTRIC POWERED VEHICLE

PART OF POWER WIRING

1 - INCLUDES ITEMS 3-92
13 - INCLUDES ITEMS 14-18

28 - INCLUDES ITEM 29

49 - INCLUDES ITEMS 50-52

50 - INCLUDES ITEM 51

65 - INCLUDES ITEMS 66-76

85 — INCLUDES ITEMS 86 AND 87

28

Pg. C-1

7/01/91



BATTERY CHARGER, ONBOARD ELECTRIC POWERED VEHICLE

a O
wl Z vy
= 5., /76>
= == b8
32 \°
30
22 =9

77

CAPACITOR

TOTAL CHARGE® WIRING DIAGRAM

(]
[a g
S
i
8 <
[ang
« m
L 5
wl (@]
= c
2 © =
n
|_
<L
w
T
/I
%’}% /
7/01/91 . EZGOLEWE Pg. C-2

[_EICIPIC]1]



BATTERY CHARGER, ONBOARD

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number o_f the product. MR
% Indicates a component that is not available as an individual part. Z;g 887851P
ITEM | PART NO. 2 3 4 5§ DESCRIPTION QTY
1 30474-G02 | BATTERY CHARGER, 36 VOLT, TOTAL CHARGE, ON-BOARD
(INCLUDES ITEMS 2 = 92) ...iitinrnrnennneenonreornsnnenns 1 1
2
3 30463-G1 TOP COVER .ottt ittt ittt ttnieterenentnenseninnnns 1 1
4 | 24920-Gi CHASSIS ittt ittt it it tereeeeencnrnrnrananeanns 1 1
5 | 00614-G4 SCREW, SELF TAPPING, #8 X 1/2LG. .....vvvvvrnnnnnn.. 10| 10
6 * LABEL, OPERATING INSTRUCTION ........ccovivirnnnnennn. 1 1
7
8 17077-G1 CAPACITOR i it iiiiiiti it e e eetenenenrnnenensennans 1 1
9 11559-G1 BRACKET, CAPACITOR . ... ..t iviiiiieinerarnrnnennns 1 1
10 00372-G4 SCREW, #8 -32 X 1/2 LG, ... iitiiriiiiiittnennennnns 2 2
11 00565-G4 WASHER, LOCK, #8 ......cciiiitiiinreiernnenneninenns 2 2
12 00526-G1 NUT, #8 = 32 ittt ittt iiiieeenennranananenens 2 2
13 18768-G2 ASSEMBLY, HEATSINK (INCLUDES ITEMS 14 - 18) .......... 1 1
14 18489-G1 HEATSINK & ittt ittt ittt ittt iereinnenenennn 1 1
15 18488-G1 DIODE, SILICONE RECTIFIER ......cvvvivienennnnnnann 2 2
16 00567-G7 WASHER, LOCK, 1/4 ... iiiiiiniiinrnrnrannennns 2 2
17 00532-G2 NUT, 1/4-28 . ... ittt iittitenernaeeennnnens 2 2
18 11572-G2 NUT, PLASTIC EXPANSION . .......civviiiinnnnnnnens 3 3
19 00567-G3 WASHER, LOCK,EXTERNAL TOOTH, #6 .......covvvnvnnvnn. 2 2
20 00525-G5 NUT, #B8-32 ... iiiiiitiiiiienrntnennenresetenanesanans 2 2
21 00138-G3 SCREW, #6 - 32 X 3/8 LG, ...ivviiiiiinennenrnnnnnnnnn,s 2 2
22 00512-G7 SCREW, SELF TAPPING, #8 X 7/8 LG. ...v.ovvivrnennnnnn. 3 3
23 00378-G4 SCREW, #10 — 24 X 1/2 LG, .. ciiiitiiiiininnnennennn. 1 1
24 00565-G5 | WASHER, LOCK, #10 .....iiiitiiiennnrnennennivneneans 1 1
25 00526-G3 CNUT, 10 ~ 24 i e i e i it e 1 1
26
27
28 18764-G1 AMMETER (INCLUDES ITEM 29) ......cviitiinrnnnnnannnnns 1 1
29 * BRACKET, AMMETER ........... P 1 1
30 00525-G5 NUT, #6 —~ 32 .ottt ittt i iiiinerenennnennnnnnnas 2 2
31 00565-G5 WASHER, LOCK, #10 .....iviiiiineenenneinnnnnnnnnnnns . 2 2
32 00526-G4 NUT, #10 =~ 32 ..ottt ittt i it ittt eeeenernensnnnes 2 2
33 12914-G1 TAB, FASTON ... ittt iiiei et iniinnennensnenannnsasas 2 2
34 21979-G1 WIRE, 18 GAUGE ......iitiiiiiiirerrreernrnrnennncenns 1 1
Pg. C-3 EZGDOIEEN 7/01/91

[_lEICIPIC]1]



BATTERY CHARGER, ONBOARD

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. s
% Indicates a component that is not available as an individual part. Z'?Ig 887851P
ITEM PART NO. 2 3 4 5 DESCRIPTION QTYy
35 18052-G6 TIMER ittt ittt it tis it tatsneansrasnenaas 1 1
36 00372-G2 SCREW, #8 - 32 X 1/ALG. ...iiiiiiiiiiiniannsnennannns 21 2
37 11575-G1 KNOB, TIMER . ...ttt iiiiiiiiiiii i neenneecnnennss 1 1
38 00486-G4 SET SCREW, #8 — 32 X 1/21LG. ...iviiiiiniiiinnnnnnnn. 1 1
39
40 | 00372-G3 SCREW, #8 = 32 X 3/8LG. +vuvrrrnrnennenninneneennnn. 1] 1
41 00565-G4 WASHER, LOCK #8 .....iiiiiiiiiiiiiiitetianneninnnnnns 1 1
42 00526-G1 NUT, #8 = 32 ottt ittt ittt ittt et inenneesnaannsn 1 1
43
44 19928-G1 TRANSFORMER ...t v it iii ittt iietieeeenneenenneenns 1 1
45 11027-G2 NUT, LOCK, 1/4 =20 ... it iiiieiinrennneannonns 4] 4
46 00414-G5 SCREW, 1/4 - 20 X 5/8 LG. ...t iviirinnrarnnnnnoannnnn 41 4
47 19388-G1 S O 70 1 1 1
48 13557-G2 STRAIN RELIEF, PLASTIC, A.C.CORD .......covvvvunnnnns 1 1
49 22052-G1 D.C. CORD ASSEMBLY, 2 FT. (INCLUDES ITEMS 50 - 52) ... | 1 1
50 22050-G1 D.C. CORD SUBASSEMBLY, 2 FT. (INCLUDES ITEM 51) .. | 1 1
51 * CONTACT CONNECTOR ...ivvvierneennenennnaanns 2| 2
52 18782-Gt CONNECTOR ... .iiiiiiiiitiierinreenneasencansans 1 1
53
54
55 13557-G3 STRAIN RELIEF, PLASTIC, D.C. CORD .......cvvniveuennens 1 1
56
57 21971-G1 RELAY ittt ittt it iteteetnnensnenoaeasnananns 1 1
58 00754-G4 - | SCREW, #6-32 X 1/2LG. ...vititiiinnnnnencnrnsananans 2] 2
59 00525-G5 B (I 2| 2
60 00565-G3 WASHER, LOCK, #6 .....cvviiiiiinrnirerenenannnenanns 2| 2
61
62 22992-G1 WIRE, 1B GAUGE ......coitviiiiruernceoroeenannnansans 2] 2
63 21978-G1 WIRE, 18 GAUGE ......cciiiiiiiiireisiainsnsncnannanas 1
64
65 19950-G3 ELECTRONIC MODULE ASSEMBLY (INCLUDES ITEMS 66 - 76) 1 1
66 * MODULE ...ttt ittt iiiiietnneneaannaannnnas 1 1
67 19459-G1 BRACKET .. iiiiiiiiiiiiiiiitiennensnsaraonsnanaes 1 1
68 00138-G5 SCREW, #6 — 32 X 5/BLG. . vvvverviininennronennnns 4 | 4
7/01/91 Pg. C-4

RECEEE

EZGOLIENET



BATTERY CHARGER, ONBOARD

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part. ;;g 887851P

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy

69 19081-G1 STANDOFF .ttt iiii ittt tnteensastanntnsaansaas 4 | 4
70 00736-G1 WASHER, FLAT, NYLON .. ... iiiiiiiiieeinnnnnaennnn 4 4
7 00735-G1 NUT, NYLON, #6 — 32 .....ciiiiiirininnrenennenenas 4| 4
72 00559-G3 WASHER, #6 .....oiiiiiiiiiiiiiiiiniiinianennnnss 2| 2
73 | 23388-Gt WIRE, 1B GAUGE . .....c.i ittt iiiiietinrrensnnann 1 1
74 | 19554-Gi WIRE, 18 GAUGE . ... ...ttt it iiiiiiennnnnns 1 1
75
76 19949-G1 WIRE ASSEMBLY, 16 GAUGE ...........ccoviiiivnan, 1 1
77 19402-G1 WIRE, 16 GAUGE . ...... ... itiiiieiiiiearrnnenennnenans 1 1
78 00372-G5 SCREW, #8 =32 X 5/8LG. ...c.iiiiiiiiiiiiiiniiaannnas 2 2
79 00565-G4 WASHER, LOCK, #8 ....c.viiiiiiiiiiiisiininiianaannan 2| 2
80 00526-G4 NUT, #8 — 32 .ottt it i ittt it isianaaaas 21 2
81 19363-G1 FUSE BLOCK ..iiiiiiiiitiiiiiieiitaanniaansnrannsaans 1 1
82 19361-G1 FUSE, 16 AMP ...ttt ittt it ittt s e rannnnans 1 1
83 19434-G1 LABEL, IDENTIFICATION ......ciiiiniiniiineannraansnnss 1 1
84 19441-G1 WIRE, 12 GAUGE ...... .0t iiiiiirnnreerontensonnsnnes 1 1
85 19362-G1 CIRCUIT BREAKER, 50 AMP (INCLUDES ITEMS 86, 87) ....... 1 1
86 00553-G5 WASHER, #10 ...ttt ittt ittt iiannineennnnsans 2 2
87 00526-G4 NUT, #10 - 32 . ittt it i et et tieerneaannennan 2 2
88 00565-G4 WASHER, LOCK, #8 .....iiiiiiiiiiiiniiiiiieannnennns 2 2
89 00526-G1 NUT, #8 = 32 .ottt i i ii s ettt ensnsnanaas 2 2
90 00372-G6 SCREW, #8 -~ 32 X 3/4LG. ....cciviiiiinrninrrniarennsas 21 2
91 22047-G1 SHIELD, CHARGER .. ..ottt iiiiiiiarinnenronennennss 1 1
92 18970-G1 .| TRIM, VINYL ittt ittt it e tnenangannnenns 1 1
93 | 22039-G1 | SUPPORT, CHARGER ... .......ueuerennennneneanneaneennns 1] 1
94 22281-G3 TRIM, VINYL ittt ittt ieertnenensentannnaanns 21 2
95 30468-G1 ANGLE, REINFORCEMENT ........iiiiriiiinnonnoneensnnnnns 1 1
96 22009-G1 MOUNT, ISOLATION ...ttt iiiiiiiie it inresnsnesasnsnnns 41 4
97 11027-G4 NUT, LOCK, 1/4 — 20 .....iiiiiiiiiiiiinnnennanaennnnanns 41 4
98 13437-G4 SCREW, LOCK, 3/8 =16 X 1 LG. ...iviiiirninnrnnennannnnsn 21 2

Pg. C-5 EZGOLMEI 7/01/91

| [EiC]PIC]1]



BATTERY CHARGER, ONBOARD

7/01/91 EZGOEIT] Pg. C-6



BATTERTY CHARGER, PORTABLE ELECTRIC POWERED VEHICLES

49
1 - INCLUDES ITEMS 3-890 ’ |

13 - INCLUDES ITEMS 14-18 / \

68 — INCLUDES ITEMS 69-78 F~$7—63

28 60 59 55

Pg. D-1 EZGOLIENEN 7/01/91



BATTERY CHARGER, PORTABLE ELECTRIC POWERED VEHICLES

BLX
BLK

CIRCUIT
BREAKER A,

CAPACITOR A.C. FUSE BLOCK

7/01/91 EZGOMEEE Pg. D-2



BATTERY CHARGER, PORTABLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 952 | 956
% Indicates a component that is not available as an individual part. 954 | 957
955 | 960
ITEM| PART NO. 2 3 4 5 DESCRIPTION QTY
1 20484-G01 | BATTERY CHARGER, 36 VOLT, 10 FEET D.C. CORD
(INCLUDESITEMS 3 - 80) ..iiiiiiiiiii ittt iinratananns 1 1
2
3 19096-G1 TOP COVER ittt ii ittt ittt teieaiiantneanranananans 1 1
4 24919-G1 CHASSIS . i i it i it i e e ey 1 1
5
6 * LABEL, OPERATING INSTRUCTIONS (SERIALIZED) ........... 1 1
7
8 17077-G1 CAPACITOR (INCLUDES ITEM 9) ....iiiiiiiiniineennennss 1 1
9 11559-G1 BRACKET, CAPACITOR . .....covitiiineninnnnnnnnnnns 1 1
10 00372-G4 SCREW, #8 ~ 32 X 1/2 LG, ..t iiiiiiiiiinienrnrnennanss 2 2
11 00565-G4 WASHER, LOCK, #8 ... ..ttt iirniernnnnnnenns 2 2
12 00526-G1 NUT, #8 = 32 .. ittt i ettt iearneenrnenannns 2 2
13 18768-G2 HEAT SINK ASSEMBLY, SERVICE (INCLUDES ITEMS 14 - 18) .| 1 1
14 18489-G1 HEAT SINK .. itiiiiiiitin i iineninenerennnanannns 1 1
15 18488-G1 DIODE, SILICONE RECTIFIER .........ccvivivvevennnnnns 2 2
16 00567-G7 WASHER, LOCK, 1/4 . ...t iiiiiinennnsnannnass 2 2
17 00532-G2 NUT, 174 = 28 .. i it i i ii i e ea e inans 2 2
18 11572-G2 NUT, PLASTIC EXPANSION . ... ciiiiiiiinieennennnnnn 3 3
19 00567-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 ........ccovuvuennn 2 2
20 00525-G5 NUT, #6 = 32 ittt ittt ittt et ittt e ineennnenenanans 2 2
21 | 00138-G3 SCREW, #6 = 32 X 3/8 LG, ©vuuerrrrneeerrnernnnaennnns 2| 2
22 00512-G7 SCREW, SELF TAPPING, #8 X 7/8 LG. ..o vvvrinrnennnnnns 3 3
23 00378-G4 SCREW, #10 - 24 X 1/2 LG, .. iiviiiieierenrnnnnrneans 1 1
24 00526-G3 - NUT, #10 - 24 ... ... it it ierenenennnn e 1 1
25 00565-G5 WASHER, LOCK, #10 ......citiitiirirnenrneneraenennens 1 1
26
27 ,
28 18764-G1 AMMETER ... ittt it ittt ttnsasnsannonnnans 1 1
29 * BRACKET, AMMETER .. ...0iiiiiieininrnnennnennnens 1 1
30 00525-G5 NUT, #6 - 32 ..ottt ittt it iiitentnenraracannanes 2 2
31 00565-G5 WASHER, LOCK, #10 ... iiiiiiiiiiieinininnnanennennnss 2 2
32 00526-G4 NUT, #10 = 32 . it iir ittt i it ittt eetearanenannns 2 2
33 12914-G1 TAB, FASTON ...ttt ittt ittt tiiieneerenraennanennns 2 2
34 19952-G1 WIRE, 18 GAUGE ......ciiiiiiiiiiiiinieeenrncesnnnnas 1 1
Pg. D-3 EZGOMEIN 7/01/91

[ {ElCIPIC]1]



BATTERY CHARGER, PORTABLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. QSZME:GEL
% Indicates a component that is not available as an individual part. 954 | 957
955 | 960
ITEM | PART NO. 2 3 4 5 DESCRIPTION QTY
35 18052-G1 TIMER ..ttt ettt terenraearerancasoeaasnnananans 1 1
36 00372-G2 SCREW, #8 - 32 X 1/4 LG, ... ivtiiiiretnnnnantnsansnns 2 2
37 11575-G1 KNOB, TIMER .....iovriiiernnnrnrnnnnsorerenensnenanans 1 1
38 00486-G4 SETSCREW, #8 — 32 X 1/2 LG, . .vvvrrrreeinreennenenenn, 1 1
39
40 | 00372-G3 SCREW, #8 — 32 X 3/8LG. ..oiriier i iieinieinnnannenns 1 1
41 00565-G4 WASHER, LOCK, #8 ....itiiiirireeensrnstarosnsonsnens 1 1
42 00526-G1 NUT, #8 — 32 ..ottt ettt it tensacncaaaneaannna 1 1
43
44 19928-G1 TRANSFORMER . ... iitiitiitiitneenntennsaronncnnnnans 1 1
45 11027-G2 NUT, LOCK, 1/4 — 20 ... ittt ieiiiiearneenennnnnn 4 4
46 00414-G5 SCREW, 1/4 - 20 X B/8 LG. ... .ivvueiinnnnanrnennnannns 4 4
47 19388-G1 A . CORD ...iiiiiiit it ieieretenenearanansoaannnnnns 1 1
48 13557-G2 STRAIN RELIEF, PLASTIC (A.C. CORD) .....vvvurienunannnn 1 1
49 18747-G1 D.C.CORD ASSEMBLY, 10 FEET (INCLUDES ITEMS 51 - 63) 1 1
50
51 14489-G2 D.C.CORD, 10 FEET ...cvvieriintntnnroransnaonnannnass 1 1
52
53 * CONTACT, CONNECTOR ... iviviinnencaarnnnennnans 2 2
54 18782-G1 CONNECTOR (BLACK) .. ivtiiiiitininersatenconoannsanas 1 1
55 18972-G1 HANDLE INSTALLATION KIT (INCLUDES ITEMS 56 - 63) ...... 1 1
56 * HANDLE, HALF, L.H. ... .iiiiii ittt iinieninnsnsans 1 1
57 * HANDLE, HALF, R.H. ... iiiiiiiiinieninenrnasannns 1 1
58 _
59 | ooe47-G8 SCREW, #6 ~ 32 X 29/32 LG. . 'vvvrnnnnnn.. e 2 | 2
60 00647-G3 SCREW, #6 ~ 32 X 3/BLG. v . vvvrvnrernnsnsnannsonons 2 2
61 13521-G5 NUT, LOCK, #6 — 32 ... iiitiiiiienrerarnnnnnsnsasans 4 | 4
62 00650-G2 WASHER, FLAT, #5 ... . iiiiiiiiiiriiararassncnnnnsa AR | AR
63 20628-G1 LABEL, CAUTION . ... ittt it einenennnnanrnasnsnns 1 1
64 13557-G3 STRAIN RELIEF, PLASTIC (D.C. CORD) ....ovvevvrenenenens 1 1
65
66
67 00614-G4 SCREW, SELF TAPPING, #8 X 1/2LG. ....vvvrrernrenenens 10| 10
68 19950-G1 ELECTRONIC MODULE ASSEMBLY
(INCLUDES ITEMS 69 — 78) ...viiieivenrnnroaconnnnn 1 1
7/01/91 EZGOENT] Pg. D-4

FTElCTPICTT]



BATTERY CHARGER, PORTABLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 952 | 956
% Indicates a component that is not available as an individual part. 954 | 957
955 | 960
ITEM| PARTNO. (1 2 3 4 5 DESCRIPTION QTY
69 * T 1 1
70 19459-Gt BRACKET . .iiiiiiitniitiiientinaitnsanaraannnanns 1 1
71 00138-G5 SCREW, #6 - 32 X 5/8LG. ..covvviiiiinininininannnss 4| 4
72 19081-G1 STANDOFF ..ttt iitttiesiaeiinaennneananans 41 4
73 00736-G1 WASHER, FLAT, NYLON . ...ttt it iiinnnnnnns 4| 4
74 00735-G1 NUT, NYLON, #6 — 32 ....cciiiiiiiiiiiiiiiininannss 4 | 4
75 19952-G1 WIRE, 16 GAUGE ......ciiiiiiiii it iiinninaananss 1 1
76 19949-G1 WIRE, 16 GAUGE . ......ciiiiiii ittt iiiinenenen 1 1
77 19954-G1 WIRE, 16 GAUGE . ... ..o ittt ittt ieiineaane 1 1
78 00559-G3 WASHER, #8 ... ittt it iiennneeannnnss 2 2
79
80
81 19363-G1 FUSE BLOCK .. iiiiitiiiiiiieiitiiiiinietannnanaraans 1 1
82 19361-G1 FUSE, 16 AMP ... ittt ittt innnnens 1 1
83 19434-G1 LABEL, IDENTIFICATION . ......ccciiiiiiiiniiatnnnnnnnsas 1 1
84 19441-G1 WIRE, 12 GAUGE ..... ...ttt ittt it iininrnnnnrannns 1 1
85 19362-G1 CIRCUIT BREAKER, 50 AMP (INCLUDES ITEMS 86 AND 87) ...| 2 2
86 00559-G5 WASHER, #10 ...ttt iiiiiii it rnecneneannasnns 4| 4
87 00526-G4 NUT, #10 = 32 .. ittt it it i ittt eeannnas 2 2
88 00565-G4 WASHER, LOCK, #8 .....civiiiiniiiintnrsneraeannanas 2 2
89 00526-G1 NUT, #8 = 32 . ittt i ittt eatanneannsnnns 2 2
90 00372-G6 SCREW, #8 =32 X 3/4LG. ...coiviiiiiiinrnnenennennnns 2| 2
Pg. D-5 EZGOEIT 7/01/91

[_[EICIPIC]1]



BATTERY CHARGER, PORTABLE

7/01/91 EZGOLEUT Pg. D-6



ELECTRIC POWERED VEHICLES

BRAKES, HYDRAULIC, REAR

8l-2 SWALl S3ONTONI + W3Ll

Lv-Sp S3ANTONI v¥ WAL

7/01/91
[ [EJCIP]C]1]

EZGOLENTT]

Pg. E-1



ELECTRIC POWERED VEHICLES

BRAKES, HYDRAULIC, REAR

80}

78

%

.\ 601
<3

82 40 1dvd

EZGOMEmT Pg. E-2

7/01/91
[ TEICIPICT1]



BRAKES, HYDRAULIC, REAR ELECTRIC POWERED VEHICLES

[+
]
<
<
w
o
o«
w
o
=
o
>
(&
-t
w
o
I
=
O,

o

b4

[y

3

Pg. E-3 EZGOEET] 7/01/91

[ {EICIPIC]1]



BRAKES, HYDRAULIC, REAR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. 881M0DEL
% Indicates a component that is not available as an individual part. 955| 875
957|875P
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTyY
1 30243-G1 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS2-18) ........... 1 1
2 30218-G1 PEDAL,BRAKE ....... .ttt it it iinanne 1 1
3 30330-G1 PAD,BRAKEPEDAL ..........cciiitiiiiiiiiiiinnnnn.. 1 1
4 23044-G1 WIREHARNESS ....... .. it 1 1
5 00366-G8 SCREW, #6-32X1LG. ........ it 2] 2
6 10606-G1 SWITCH,MICRO ........ . i, 1 1
7 00565-G3 WASHER,LOCK, #6 . . ...ttt it c e 212
8 00525-G5 NUT, #6—32 .. ittt e e e 241 2
9 00567-G3 WASHER,LOCK. #6 . .....oiiiii it ie i 2] 2
10 | 14628-G1 TAB, FASTON ..., e 2| 2
11 13514-G1 SCREW,BRASS . ... . e 2] 2
12 00741-G7 SCREW,#10-241LG. ...... ..ot 3] 3
13 22362-G1 STANDOFRF ... i i et e e e 1 1
14 24938-G1 SPRING,CONICAL ...t 1 1
15 11098-G7 NUT,LOCK, #10—-24 .. ... ... .. i, 2] 2
16 00739-G1 NUT,RUBBER,#10—-24 ........... ... iiiiiinnnnnnn.. 2| 2
17
18 17618-G1 NYLON CLAMP ... it e i 3] 38
19
20 14158-G1 BOLT,SHOULDER, 1/2X23/4LG. ........ciiiiiiiiiennn... 1 1
21 11079-G1 BUSHING,FLANGED .........ciiiiiiriii it ittt 2] 2
22 13521-G4 NUT,LOCK, 3/8 =16 .. ..ottt et e 1 1
23 13197-G1 SPRING, TORSION . ... o e e e 1 1
24 10386-G3 .| PIN,CLEVIS, 516 X3/4LG. .................ooials. e 2| 2
25 | 10387-G3 | PIN, COTTER, 3/32 X3/8LG. .+ e nvee e 2| 2
26 30295-G3 LINKAGE ROD ASSEMBLY (INCLUDES ITEMS28-20) .......... -1 1
27 30295-G4 LINKAGE ROD ASSEMBLY (INCLUDES ITEMS28-30) .......... 1 -
28 30297-G1 ROD,LINKAGE,189/16 . ... ... ittt iiiieen 1 1
29 00544-G4 NUT,5/16—24 ... . . e 1 1
30 10385-G4 YOKE ..ttt 1 1
31 30284-G1 BRACKET, MASTER CYLINDER/PIVOT ............ccoiian... 1 1
32 00427-G8 SCREW, 3/8—-16 X 2LG. ... ..ottt ineenn, 2] 2
33 00560-G1 WASHER, 3/8 ... oottt i e e 2] 2
34 11098-G5 NUT,LOCK,3/8=16..........cciivnrn... et 2 2
7/01/91 EZGOLEITEN Pg. E-4

| 1EICIPICT1]



BRAKES, HYDRAULIC, REAR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 881
% Indicates a component that is not available as an individual part. 955 | 875
957 |875P
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTy
35 00733-G9 SCREW,3/8-16X6LG. ...ttt it iiinean 1
36 00560-G1 WASHER, 3/8 ..o i e i et et 2
37 11079-G1 BUSHING, FLANGED ......... ... i, 1
38 30292-G2 SLEEVE, PIVOT . ... it e i 1
39 32772-G1 PIVOT e e e 1
40 13521-G4 NUT,LOCK, 3/8 - 16 ... ottt ittt it it 1
4
42 14443-G3 CLEVIS, 5B X 11/8LG. .. ...ttt i i 1
43 10387-G3 PIN,COTTER,3/32X3/4LG. .....coii i, 1
44 30298-G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS45-47) ............. 1
45 21508-G1 YOKE .ottt it e e e e e e e 1
46 00544-G6 NUT, 3/8 =24 .. it i e e e e 1
47 30293-G2 PUSHROD,31/8LG. ...ttt it i eieian, 1
48 21509-G2 SPACER,PUSHROD ...ttt it iieiea 1
49
50
51
52
53 24810-G1 MASTER CYLINDER (INCLUDINGBOOT) ............ccovn.... 1
54 00427-G4 SCREW,3/8—-X11/2LG. ... . i 2
55 00560-G1 WASHER, 3/8 . .. it i e e 2
56 11098-G5 NUT,LOCK, 3/8 =16 . ..ottt ittt ciiienennn. 2
57 32773-G1 ADAPTER, MASTERCYLINDER ........ ..., 1
58 | ,
59 21104-G8 'BBAKE LINE, 68" LG. (EXTENDED LENGTH) ................... -
60 21104-G5 BRAKE LINE, 40" LG. (STANDARDLENGTH) ................... 1
61 11227-G1 CLAMP, TUBE . . . ittt e et et e e e e 3
62 00100-G6 SCREW, SELFDRILLAND TAP, #10-3/4LG. .................. 3
63 20367-G1 GROMMET ... it i e e e et e e 2
64
65 11332-G2 BRACKET, TUBEFASTENER ......... ...ttt 1
66 00100-G6 SCREW, SELF DRILLAND TAP, #10 X3/4LG. ................. 2
67 11456-G1 CLIP,HOSE ... . i e et e 1
68 11090-G4 HOSE, FLEXIBLE . ... ... i i it ii e 1
Pg. E-5 EZGOLIEITE 7/01/91

[ 1EICTPICT1]



BRAKES, HYDRAULIC, REAR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. 881MODEL
% Indicates a component that is not available as an individual part. 955| 875
957|875P
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
69 21103-G1 FRAME, TEE .. .. . i e e 1 1
70 21104-G3 BRAKELINE, 12°LG. ...t 1 1
71 21104-G9 BRAKELINE, 20"LG. ......cii ittt 1 1
72 11098-G6 NUT,LOCK, 5/16—18 . . .. . 1 1
73
74
75 30197-G1 LEVER,BRAKE .. ...t it 1
76 00439-G6 SCREW, 516 —-18 X 3/4 .. ... .. it i, 2 2
77 11098-G6 NUT,LOCK, 5/16 =18 ... ... it et et et 2 2
78
79 14443-G1 PIN,CLEVIS, 518 X 13/8LG. ... ...t 1 1
80 10387-G9 PIN,COTTER, 1M6 X1/2LG. ... ... it 1 1
81 00559-G8 WASHER, FLAT, 5/16 ... .. ittt et i 1 1
82 30195-G1 LINK ASSEMBLY (INCLUDES ITEMS83—-85) .................. 1 1
83 10385-G6 YOKE ittt i e e e e 1 1
84 00544-G4 NUT, 5/16 =24 ... . it it 1 1
85 30196-G1 LINK o e e e 1 1
86 11098-G4 NUT,LOCK, 5/16 =24 . . . ... e e 1 1
87 00559-G8 WASHER, 5/16 .. ..ttt ettt 1 1
88
89
90 14158-G1 BOLT, SHOULDER, 3/8 -16 X23/4LG. ..........ccovveuneo.... 1
91 11079-G1 BUSHING, FLANGED ....... .. i i i it 2 2
92 30221—G1 | PIVOT it i e e e e 1
93 '
94 11098-G4 NUT,LOCK, 3/8 =168 .. ..ottt it et e 1 1
95 30241-G2 BRAKE LINKAGE ASSEMBLY (INCLUDES ITEMS 97 — 100, 102,
104 -108), EXTENDEDLENGTH ............ ...t 1 -
96 30241-G3 BRAKE LINKAGE ASSEMBLY (INCLUDES ITEMS 97 - 99, 101,
103 -108), STANDARDLENGTH ...............c.cun... - 1
97 19038-G1 BRAKE CABLE ........oiiiiiiiiii i 1 1
g8 10386-G3 PIN,CLEVIS,5/16 X3/4LG. ... ... i, 2 2
99 10387-G3 PIN,COTTER,3/82X3/4LG. ..., 2 2
100 30222-G2 EQUALIZER/LINKAGE ROD ASSEMBLY (EXTENDED LENGTH) | 1 -
7/01/91 EZGOLEIT Pg. E-6

| {EICIPIC]1]



BRAKES, HYDRAULIC, REAR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL

When ordering parts, please specify the model and serial number of the product. 881

% Indicates a component that is not available as an individual part. 955 | 875

957 |875P)
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QrTy
101 30222-G3 EQUALIZER/LINKAGE ROD ASSEMBLY (STANDARD LENGTH) 1
102 30295-G3 LINKAGE ROD (EXTENDED LENGTH) .................. -
103 30295-G4 LINKAGE ROD (STANDARDLENGTH) ................. 1
104 00544-G4 NUT,5/16-24 ... .. .. i, 1
105 10386-G3 YOKE ..ttt i i e ettt 1
106 13659-G1 BAR,EQUALIZER ..... ... ... ... ..., 1
107 10386-G3 PIN,CLEVIS,5M6 X3/4LG. ........cciiiiinnn... 1
108 10387-G3 PIN, COTTER,3/32X3/4LG. ..., 1
109 10386-G3 PIN,CLEVIS, 516 X3/4LG. . ...t iiiien 3
110 10387-G3 PIN,COTTER,3/32X3/4LG. ...ttt iiiinnnn. 3
111 14601-G1 RIVET, 316 X 7/8 LG. ... i et et e 1
112 00559-G5 WASHER, #4 . ... . . e 1
113 13728-G1 BUMPER,RUBBER .......... ..t 1
114 12305-G1 RING, RETAINER ... ...t 4
115 21781-G2 BRAKE ASSEMBLY, PASSENGER SIDE, R.H. (INCLUDES ITEMS
118 = 186) oottt 1
116 21781-G1 BRAKE ASSEMBLY, DRIVER SIDE, L.H. (INCLUDES ITEMS
118 —136) ..ottt e e e 1

117
118 21091-G1 SPRING,GREEN ....... .. ... i 1
119 21092-G1 SPRING,RED ..ottt et et eie e 1
120 13955-G1 SHOES,LINED(SETOF2) .......oii it ieiiinnnn. 1
121 21086-G1 TORQUE, SPIDER .. ..o i e e e 1
122 21088-G1 CUP,HYDRAULIC ......... ..o, [ 2
123 21087-G1 PISTON,WHEELCYLINDER ............coiiiiiiiinaann. 2
124 21089-G1 SEAL . . e e 2
125 21094-G1 VALVE,BLEEDER ........ ... .ot iiiann... 1
126 21095-G1 SPRING,LOWER ... ... i i 1
127 21096-G1 SPRING,UPPER ...... ... ittt 2
128 21097-G1 ADJUSTER ...t ittt it et e e 1
129 21098-G1 SHEILD, DUST ...ttt e e e et et c i 1
130
131 21909-G1 LEVER, PARKINGBRAKEASSEMBLY ..................... 1
132 13464-G1 RETAINER,CLEVISPIN ........ ... ... ... 1

Pg. E-7 EZGOLEOTE 7/01/91

|_1E[CIPIC]1]



BRAKES, HYDRAULIC, REAR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. 881MODEL
% Indicates a component that is not available as an individual part. 955 875
957|875P
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy
133 13460-G1 LEVER,CURVED ...... ... ... i 1 1
134 13463-G1 WASHER,SPRING ......... ..., 1 1
135 13462-G1 CLEVIS, PIN ... e e e 1 1
136 22604-G1 LEVER,STRAIGHT ............c i, 2 2
137 13468-G1 CLIP .o 2 2
138
139 14195-G1 BOLT ..o e 8 8
140 | 21562-G1 NUT L e e e e e 8| 8
141 17953-G2 DRUM, BRAKE, REAR, 1/2"STUDS ....... ... ... .. ... 2 2
142 17953-G1 DRUM, BRAKE, REAR .. ... ... i i i 2 2
143 14723-G1 NUT, LUG1/2 =20 .. it i ettt 10 | 10
144
145
146
147
148 15200-G1 WHEEL CYLINDERREBUILDKIT ....... ... 1 1
7/01/91 EZGOLEITEN Pg. E-8

|_IEICIPIC]1]



BRAKES, MECHANICAL ELECTRIC POWERED VEHICLES

TEMS 2-18
TEMS 32-36
TEMS 50-60
TEMS 51-57
TEMS 52-54
TEMS 112-114

NCLUDES
NCLUDES
NCLUDES
NCLUDES
NCLUDES
NCLUDES

49 -
50 -
51 -
M-

7/01/91

Pg. F-1



BRAKES, MECHANICAL ELECTRIC POWERED VEHICLES

%F
/4
ﬁes

ol 4
)

w
"
[+)]
©
N
«©
n
=
L
=
[72}
w
o)
]
-
[&]
=
|
Yol
©

66 — INCLUDES ITEMS 68-75
69 — INCLUDES ITEMS 70-72

92 -~ INCLUDES ITEM 93

7/01/91 EZGOLEWTEY Pg. F-2



BRAKES, MECHANICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number ofh the product. 775 | 956
% Indicates a component that is not available as an individual part. ggi 960
ITEM PART NO. 2 3 4 5 DESCRIPTION QTty
1 30243-G1 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 18) ........... 1 1
2 30218-G1 PEDAL, BRAKE . ... .ttt ettt i aneeaaeen 1 1
3 30330-G1 PAD, BRAKE PEDAL .. ... it iiiiiiinnnnnns 1 1
4 24938-G1 SPRING, CONICAL ....viiiininatrnenenrnnenracnsnens 1 1
5 22362-G1 STANDOFF ...ttt ittt tetta e e tntaentannsnens 1 1
6 |
7 11098-G7 NUT, LOCK, #10 = 24 .. ...ttt ittt iii i tionannens 1 1
8 00741-G7 SCREW, #10 - 24 X 1 LG. . .vtiiiii it ittt iieininenenens 2| 2
9 | 00739-G1 NUT, CAPTIVE, #10 = 24 ... ...ttt iaiiininenns 21 2
10 10606-G1 MICRO SWITCH ... ittt iiitenenitnnnnccnasnons 1 1
11 00138-G8 SCREW, #6 - 32 x 1 LG, ...ivniiiininininiinniniannens 21 2
12 00565-G3 WASHER, LOCK, #6 ......cvciintnminennnensnrerennnnas 21 2
13 00525-G5 NUT, #6 — 32 ..ottt ittt e it cn e 21 2
14 00567-G3 WASHER, LOCK, #6 ....cviiiiiiiiiniiiiieininennennes 2| 2
15 14628-G1 TAB, FASTON ...ttt ittt ittt annnennnns 2 2
16 13514-G1 SCREW, #6 — 32 ... iiiiintinennneeninsaiensnenensnsns 2| 2
17 22447-G1 WIRE HARNESS . ... ittt ittt iiniissnnnannns 1 1
18 17618-G1 CLAMP, NYLON ...ttt iieiitnnsrennnnnossonnnnns 3 3
19 11079-G1 BUSHING, FLANGED ... ..ottt iiiiiininiirnsaannenenns 2| 2
20 14158-G1 BOLT, SHOULDER, 1/2 X 2 3/4LG. ...coiiiiiiiiiineiinnnnnns 1 1
21 13521-G4 NUT, LOCK, 3/8 = 18 ... iiiiiiiiiiiiniiiiienrinennenenns 1 1
22 13197-G1 SPRING, TORSION .. ..iiiiiiiiiiiiiiiiin s iiensannaennnnns 1 1
23 14443-G2 PIN, CLEVIS, 5/16 X 3/4 LG. ... citiiiiiiiiiiiiineniiennens 1 1
24 10387-G3 | .PIN, COTTER, 3/32 X 3/4LG. ...ovitririiiinrnenenvienrnins 1 1
25 '
26
27 14601-G1 RIVET, 3/MB X 7/BLG. ...tiiiiiiiiiiiiiienciiiennenenens 1 1
28 00559-G5 WASHER, #10 ..ottt ittt i it iieanteenenensnannnns 1 1
29 13728-G1 BUMPER, RUBBER .......ciiiiiiiiinrninnninninnnrnenenens 1 1
30
31 30225-G1 BRAKE YOKE ASSEMBLY (INCLUDES ITEMS 32 -36) ........... 1 1
32 19852-G1 YOKE, BRAKE ...ttt ie ittt intniariennieennnnnenss 1 1
33 11098-G6 NUT, LOCK, 5/16 = 18 .. i iiii ittt iiiiieetnininnennans 1 1
34 00559-G8 WASHER, 5/16 .. ittt iiinieniicansennenenenvasasas 1 1
Pg. F-3 EZGOIENE 7/01/91

RECEEE0



BRAKES, MECHANICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. 775M§:6EL
% Indicates a component that is not available as an individual part. ggi 960
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTY
35 00532-G3 NUT, 5/168 = 18 ..ttt iiiiieeetinvooecnnsasennsnnees 1 1
36 19857-G3 JAW, TURNBUCKLE .....ciiitiiviierrnosonronsensonnnoes 1 1
37 14443-G2 PIN, CLEVIS, 5/16 X 3/4 LG. .. ... iviiiirnrantinrsensonnsnas 1 1
38 10387-G3 PIN, COTTER, 3/32 X 3/4 LG. ...t iitiitiioeetintnanoannnaas 1 1
39
40 30221-G1 PIVOT ittt ittt ittt it esettassertnesontensnes 1 1
41 11079-G1 BUSHING, FLANGED ... .. iiiiiiiiinieeiinisaerntoansnonnnes 2 2
42 14158-G1 BOLT, SHOULDER, 1/2 X 2 3/4 LG. .. ..ottt ieiiitneernnnnnns 1 1
43 00560-G3 WASHER, 3/8 .. i iiiiiiiiiit it iieentinteaernnnnnennnnns 2 2
44 11098-G5 NUT, LOCK, 3/8 — 16 ... ittt ieieinneennnesnneeenns 1 1
45
46 10386-G3 PIN, CLEVIS, 5/16 X 15/16 LG, .. ..ttt it itninnanns 1 1
47 10387-G3 PIN, COTTER, 3/32 X 3/4 LG. ..iviiiiiiiiniiatreannrnnnnas 1 1
48
49 30241-G1 BRAKE LINKAGE ASSEMBLY (INCLUDES ITEMS 50 - 60) ........ 1 1
50 30222-G1 EQUALIZER LINKAGE ASSEMBLY (INCLUDES ITEMS 51 - 57) .} 1 1
51 30295-G2 LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 52 - 54) ....| 1 1
52 10385-G4 YOKE ittt i e iintssnsansossatsonsansnnss 1 1
53 00544-G4 NUT, /16 — 24 . ... ittt it iiiinneansnonss 1 1
54 30297-G2 ROD, LINKAGE, 13 3/8LG. ....civivvninnnennsnnns 1 1
55 13659-G1 BAR, EQUALIZER .. ...cciviii it iieinniannonnronsnans 1 1
56 10386-G3 PIN, CLEVIS, 5/116 X 15/16 LG. .......vviiiiineinnrnns 1 1
57 10387-G3 PIN, COTTER, 3/32 X 3/4 LG ... i i it iieiininnennnnnns 1 1
58 19038-G1 . CABLE, BRAKE ... ittt tvnivntnnronronsensacsonscnnsonss 2 2
58 10386-G3 PIN, CLEVIS, 5/16 X 16/16LG. .........ccooutn. e, 2 2
60 10387-G3 B PIN, COTTER, 3/32 X 3/4 LG. ...ivviirriinrnnrinrcnnsnnns 2 2
61 12305-G1 RING, RETAINING .....cciiiiiiniiinienronrensanonoasnnsnas 4 4
62 10386-G3 PIN, CLEVIS, 5/16 X 16/16 LG. .. ... vvivtiiieinneninennsansas 2 2
63 10387-G3 PIN, COTTER, 3/32 X 3/4 LG. .....itiieiininnieninnernnnans 2 2
64
65 20938-G1 BRAKE ASSEMBLY, PASSENGER'S SIDE (INCLUDES ITEMS
A 1 T £ 1 1
66 20938-G2 BRAKE ASSEMBLY, DRIVER'S SIDE (INCLUDES ITEMS
BB — 74 . it i e et it e et 1 1
67 22519-G1 BACKING PLATE, PASSENGER'S SIDE . ......vovivvnnrernns 1 1
7/01/91 EZGOMEIT Pg. F-4

[TEKCTPICTT]



BRAKES, MECHANICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775 | 956
% Indicates a component that is not available as an individual part. ggz 960
ITEM| PART NO. 2 3 4 5 DESCRIPTION QTy
68 22518-G1 BACKING PLATE, DRIVER’'S SIDE . ......iivveivnernnronnen 1 1
69 22516-G1 ADJUSTER ASSEMBLY (INCLUDES ITEMS 70 - 72) .......... 1 1
70 22520-G1 ADJUSTER BODY ... iiiiiiiiiiieectnonnnsnnannannns 1 1
71 17287-G1 ADJUSTING BOLT .. ..tiitiiveerennnoernnsensnnnnns 1 1
72 17289-G1 ANCHOR, PISTON . .....ccitiieiiiiirnernosnnnonnans 2 2
73 | 00565-G7 WASHER, LOCK, 1/4 ... .ttt e it ininanneanens 2| 2
74 13632-G1 L R 0 T o 2 2
75
76
77 17294-G1 CAP, ADJUSTING BOLT ...t iiiiii it et iraeeeesanns 1 1
78 22512-G1 LEVER (it ittt ittt itetaatiaeeiianeaii e 1 1
79 22513-G1 PIN, LEVER ..ottt i iiii it itniaatnnsonnnnossesnnnas 1 1
80 22514-G1 U-CLIP ....coiiiiinniinnaans et e st eaaae e 1 1
81 22515-G1 BLOCK, SLIDING ......iiiiiiiitintiarnneernnnnsannness 1 1
82 22511-G1 DUST COVER ...t itiiiiietininetaasnnsosnnioasonenness 1 1
83
84
85 17292-G1 PIN, TENSION ... 0tittiiiitiintreraarennsnronsssnssnsas 2 2
86 17290-G1 SPRING, BRAKE .. ...c.iiiiiiieinarnneenrennennsnnnnnas 2 2
87 22517-G1 BRAKE SHOE (SET OF 2) cvvivriviriarnnrcarsonssnsnneas 1 1
88 17291-G1 SPRING, SHOE, CLAMP . ... it iiiiiiiniinrenrsensnnsnnss 2 2
89
90
91 |
92 32813-G1 BF}AKE DRUM ASSEMBLY (INCLUDES ITEMS 93 AND 94) e 1
93 19862-G1 BOLT, WHEEL ... . ittt ittt tiiitancnntanaannns 5 5
94 32826-G1 DRUM, BRAKE . ...iiitiiiiniiiennionarionesronnsnoonnnns 1 1
95
96 XXXXX-XX | NUT, SLOTTED (SEE REAR AXLE ILLUSTRATION FOR PART
‘ NUMBER) ..vtiiiiiiinrrnrnntenseetonoannosnsaceanons 1 1
87 XXXXX-XX | PIN, COTTER (SEE REAR AXLE ILLUSTRATION FOR PART
NUMBER) ..oviiiiiiiiiniiiiiiettnienrnensnaensnananss 1 1
98 )
99 17083-G1 BOLT, 5/16 = 24 X 3/4 LG. ... .tiuitiiiinennnsnosnnnnnnsns 4 4
100 15126-G1 NUT, LOCK, 5/16 — 24 .. ... ittt iiittneennernnnns 4 4
Pg. F-5 EZG0OIEIE] 7/01/91

{ EIC]PICT1]



BRAKES, MECHANICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. 775M:506EL
% Indicates a component that is not available as an individual part. ggi 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
101
102
103 30197-G1 LEVER, BRAKE ... .iitiiiiiiiinrnironronennensoneneenneas 1
104 00439-G6 SCREW, 5/16 = 18 X 1 3/4LG. ... ..ot iiitiiietrrnearinnanns 2
105 | 11098-G6 | NUT, LOCK, 5/16 = 18 ...vuvirintiniinneiniinnenneinnennnss 2
106 |
107 00559-G8 WASHER, 5/16 .. iiiiiiiiiiiiiiiirenenntenennreneneennens 1 1
108 10387-G3 PIN, COTTER, 3/32 X 3/4 LG. ....vivvirirnnenernronsnnennas 1 1
109
110
111 30195-G1 LINK ASSEMBLY (INCLUDES ITEMS 112 - 114) ................ 1 1
112 10385-G4 YOKE, CLEVIS ... tiitiitiiiintinnsneensoneansonsnnonsas 1 1
113 00544-G4 NUT, B/16 ~ 24 ... ittt iiiineeinnacnnnansns 1 1
114 30196-G1 LINK, PARKING BRAKE . . ....civitiiiiiinnincnnnacss e 1 1
115 |
116 00559-G8 WASHER, 5/16 ..o vtttiiiiiniiirnrenesnsennnneensanennenns 1 1
117 11098-G9 NUT, LOCK, 5/16 = 24 ... ittt it inecneennonsnonessns 1 1
7/01/91 EZGOEITI Pg. F-6

[_IEICIPIC]1]



ELECTRIC POWERED VEHICLES

DIRECTION SELECTOR

ATNO S3T0H3A Q31009
OILSY1d HO4 34V €+ - Z& SWILI

AINO S370IH3A a31a09
TYLIW HOL 3V 9€ - ve ST 1|

€¥ ‘v SW3Ll SIANTONI — b
€€ ‘2€ SN3LlI S3ANTONI - 1€
€L W31l S3ANIONI - 2t
L -~ ¥ SIN3LI S3ANTONI - €
6¢ — € SW3LlI SIANIONI - 2 8¢
0€ - € SW3Ll S3ANTONI -

7/01/91
[ TE[CTPICTH]

EZGOLENED

Pg. G-1



DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. TR
% Indicates a component that is not available as an individual part.
ESC| RCV|
ITEM | PART NO. 2 3 4 5 DESCRIPTION QTY
1 25396-G3 DIRECTION SELECTOR, RESISTOR COIL VERSION
(INCLUDESITEMS 3 = 30) ..ot ivviinrerncnonernsncnenans - 1
2 25396-G5 DIRECTION SELECTOR, ELECTRONIC SPEED CONTROL
(INCLUDES ITEMS 3-28) ....iiiiiinnininnnrnenennnann 1 -
3 | 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 4 -7) ...... 1 1
4 | 24940-G1 L O 2 2
5 00565-G7 WASHER, LOCK, 1/4 ...ttt ieeenrnenannannns 2 2
6 00414-G6 NUT, 174 = 20 ..ttt i e ettt ettt e raennannnsns 2 2
7 * BOARD AND CONTACT MACHINED .........ovvvenvnnnn 1 1
8 12835-G1 L7 .1 1 1
9 19470-G1 1] o 2 1 1
10 00560-G1 WASHER, 3/8 .. ittt it ittt ienenneeaanraraessnaans 1 1
11 14390-G1 NUT, LOCK, 3/8 — 24 ... ittt it ieinneannnenans 1 1
12 32021-G1 FUSE HOLDER ASSEMBLY (INCLUDES ITEM 13} ............ 1 1
13 18392-G6 FUSE — 7 AMP ...ttt iiiiien ittt ciinaannnnens 1 1
14 |
15 10606-G4 SWITCH, MICRO ..ttt iiiiiiiiacnernoraernnsossansnnees 1 2
16 00139-G8 SCREW, #6 — 32 X 1 3/4LG. ... iiriniiinininrncnnnnes 4 4
17 12806-G1 SPACER, SWITCH, MICRO .......civiriirncnennrnenennnn 4 | 4
18 00565~G3 WASH, LOCK, #B6 ....0iiiiiiiiniarnreeeerneneensasasans 4 | 4
19 00525-G5 NUT, #6 — 32 .oi ittt et v tintnsnasassnanansnans 4 4
20
21
22 13514-G1 SCREW, BRASS, #6 — 32 X 7/32 LG. ....vvvvurverennennns 1 1
23 | 14628-G1 TAB, FASTON .. e veeeeeeeiiiianeeeeennnns SUUDU 1] 1
24 00567~-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 .......00vevvuennns 1 1
25 30278-G1 BRACKET, BUZZER .......ivvviiinunnnonsnsnencnsannans 1 1
26 17940-G1 BUZZER ASSEMBLY ...t iviiiii e innrnrarancnsnsnsnanons 1 1
27 00138-G4 SCREW, #6 — 32 X 1/2 LG, .t .iiierireieinnenrnnnaronnns 4 4
28 00565-G3 WASHER, LOCK, #6 .....iviuiieeeeirnnenenennrossnansns 4 | 4
29 00525-G5 NUT, #6 — 32 .. iiiiiiiiinieterorsnonsosenensnceasannns 4 | 4
30 12796-G2 SWITCH, MICRO, HEAVY DUTY ... viiiviiinnrnennnnnnns 1 -
31 20325-G1 DIRECTON SELECTOR SWITCH HANDLE KIT
(INCLUDES ITEMS 32, 33) t.itivierntnuinioeansnonoseranans 1 1
32 19886-G1 HANDLE, PLASTIC ... ittt ittt iiirarnnansnnsaranons 1 1
7/01/91 EZGOMETT Pg. G-2

[TEICTPICTT]



DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.
ESC| RCV!
ITEM| PART NO. 1 2 3 4 5 DESCRIPTION QTYy
33 00740-G4 SCREW, #10 - 32 X 1/2 LG, ... iiiiiiiinitntrnnennnnanns 1 1
34 00559-G7 WASHER, 1/4 (iITEMS 34 - 36 ARE FOR 952, 954, 955, 956
2 = 0 ) P 3 3
35 14390-G4 NUT, LOCK, 1/4 — 20 ... ..ot iiiiitnnentnecsntsnntnnsonns 3 3
36 | 21976-Gi LABEL, DIRECTION SELECTOR ... .ccvitiiiiiiininnncnnsenss 1 1
37 | 30318-G2 SPACER (ITEMS 37 - 43 ARE FOR 775, 875, 875P, 881) ........ 3 3
38 00753-G7 SCREW, 1/4 =20 X 2 1/2 LG, ..t ittt iiiiintnnninennasnnnnas 3 3
39 00559-G7 WASHER, 1/4 . ittt ittt it tiettatanesatnnaeensnanas 3 3
40 00550-G1 U {0 P 3 3
41 30393-G1 PLATE AND LABEL ASSEMBLY (INCLUDES ITEMS 42, 43) ....... 1 1
42 21976-G1 LABEL, DIRECTION SELECTOR .. ..civvivernninnrinnnnanan 1 1
43 * PLATE, LABEL .....vtiitiiiiiniinerinrnnernnnnssnosnnnas 1 1
Pg. G-3 EZGOENTT 7/01/91

|_EIC]PIC]1]



DIRECTION SELECTOR

7/01/91 EZGOMIEE Pg. G-4



ELECTRICAL ELECTRIC POWERED VEHICLES

SOL 3

|
|

|

|

|

|

l

l

{

i€ i

-I_A?\ ﬁ 'q RED BLK BlK I

MOTOR |
Mss Az'i
R1 R2 l
jg Al rw—-'VV‘——-——-OT
st L —p— 4 & V V * |
)] O oTo oT [
- |
D_sou ! |
_— | |
[ !
S D1 | sOL 2 !
r . e D |
F-N-R o] :
[
[
|
|
|
[

Br Sk WHT/VIO b3 BLK
BLK
[ . ' ‘\C
o\VS2 ey
. ' NC SWITCH
REVERSE . WHT/ORN
WARNING . Y
WHT/RED
BLU B WHT/YEL
——=10"""¢ O——o/?
ACCELERATOR 3‘7
SWITCH o
cl 3
RED

HORN I
0O O0—

BL+

CHARGING
RECEPTACLE

=) &

Pg. H-1 EZGOMEMEN 7/01/91



ELECTRICAL

ELECTRIC POWERED VERICLES

BATTERY
CHARGER

KEY SWITCH

SOLENOID

AND RESISTORS
FOWARD -
NEUTRAL- BATTERIES
REVERSE
SWITCH
{qﬁ 167\HORN SWITCH
oS HORN
CHARGER WIRING HARNESS

ACCELERATOR

SWITCH
D.C. RECEPTACLE

KEY SWITCH

FORWARD -
NEUTRAL-

REVERSE

SWITCH

ACCELERATOR
SWITCH

@/ Q/HORN SWITCH 3,4
@? HORN CHARGER WIRING HARNESS

AND RESISTORS
BATTERIES

7,8

CONTROL WIRING HARNESS

7/01/91

EZGOLEUEN

Pg. H-2



ELECTRICAL ELECTRIC POWERED VEHICLES

: | BATTERY HOLD DOWN
2 & ® e ASSEMBLY
I

WHT TO
1 “ FUSE BLOCK

| H T "
' EF = RED FROM
_ —= ——— CONTROL HARNESS
BL+ FROM L u9 9 lL BLK FROM
POWER CONTROL HARNESS
HARNESS 10 aL
- - FROM

POWER HARNESS

CR- FROM
CHARGER HARNESS

— BLK FROM
ACCESSORY HARNESS
=3
HARNESS

/ ®
;,@‘;B/J TO BATTERY 15 @—16
L) e = XD
. %
/ @)/ 18 | /
&

TO SOL 3
S1
A2 19
S2 :
MOTOR - - —i-(0—
TERMINALS BATTERY TERMINAL
17

CR+ FROM
CHARGER
HARNESS

BATTERY CONNECTIONS

FROM
POWER FROM
HARNESS POWER

Pg. H-3 EZGOMEEE 7/01/91



ELECTRIC POWERED VEHICLES

ELECTRICAL

HOLIMS NHOH

nE<Om_ NO-3T0V.Ld303H YIODUVHO

SS3INYVH TOHLNOD
d33d4s Wou4
d3d oL mia

HOLIMS A3

EZGOEITI Pg. H-4

7/01/91

[ [EIC]PIC]1]



ELECTRIC POWERED VEHICLES

ELECTRICAL

SNOILOINNOD HOLIMS HOLO3T3S NOLLO3HIA

M3IA LNOHAS M3IA HY3IH

SS3INYVH TOHLINOD OL

JHIM H3ZZN8 Ad
3snd

3YIM H3ZZNg a34d

SSANHVH TOHLNOD
WOH4 a3y m@

H3zzNn4g

Ad3llvg
WOH4 A9E+

g

SSINHVH TOHLINOD A
nNod4 N1g SSANHVH H3aMOd OL

7/01/91
[_lEICIPIC]1]

EZGOLEATE

Pg. H-5



ELECTRICAL

ELECTRIC POWERED VEHICLES

ACCELERATOR SWITCH CONNECTIONS

(A1) FROM
MOTOR
@@
= o &
(@)
OO Q
{©
k (SOL) FROM
5858 POWER
T HARNESS
A\ A A\
O @ %
/51
7/01/91 EZGOEI]

[ [EICIPIC]1]

Pg. H-6




ELECTRICAL

ELECTRIC POWERED VEHICLES

ACCESSORY WIRING
WITHOUT TURN SIGNALS

LIGHT SWITCH

DRIVER SIDE PASSENGER SIDE

HEADLIGHTS @
BLU%BLK BLUXNABLK

LK 1
5 BLK
4RED U\(\‘/ﬁVHT/BLL‘JD/c WHT/BLU
3, RED __
BRAKE SWITCH [BRN
—01 o
o o
g4 °° BLK BLK
T T BRN
A X FROM MS1 \
_I BLK| [WHT/ N
WHT/YEL VIO A BLU WHT/YEL
WHT/VIO
WHT/VIO
BRAKE/TURN BRAKE/TUR
BACK-UP URN
WIRES SHOWN fmmmm
ARE GROUND COMBINATION TAILLIGHTS

ACCESSORY WIRING
WITH TURN SIGNALS

DRIVER SIDE

PASSENGER SIDE

TURN SIGNAL() HEADLIGHTS TURN SIGNAL
BLK BLU[BLK BLU BLU[IWHT
: /\IWHT /r L BLK

1rRe0 11 BLK ) [Tern
|
LIGHT SWITCH WHT/BLU GRN !
RED » WHT/BLUOJ RED RED \

+ - f¢ S POLARIZED
RED, - (BBN o CONNECTOR

3 gm%H FLASHER | SIGNAL l
12V DC Lot o RED <e—@—BLK 10BN | . |
WHT 1 WHT| |
0 O T |
. FUSE BLOCK WHT/BLU ~~~_ _[BLK_JYEL _|

1 BLK BLK M YEL

A AX  FROM MS1— X
WHT/
WHT/YEL BLU VIO A WHT/YEL
WHT/VIO
WHT/VIO
BRAKE/TURN ,

BRAKE/TURN

WIRES SHOWN
ARE GROUND COMBINATION TAILLIGHTS
Pg. H-7 EZGOLEITT]

7/01/91



ELECTRICAL ELECTRIC POWERED VEHICLES

ACCESSORY WIRING

WITHOUT TURN SIGNALS DRIVER SIDE PASSENGER SIDE
@ HEADLIGHTS @
BLUYL BLK BLUSTBLK
. LIGHT SWITCH TL BLK A
4RED 2 WHT/BLY WHT/BLU
3 RED
O-
~ " BRAKE SWITCH |BRN
L 010
12V DC |  FUSE BLOCK WHT/BLU
- —o o BLK BLK BRN
JBRN ] BLK AR
RED| GRY GRY| |RED
WIRES SHOWN BRN _ BRN
ARE GROUND BRAKE LIGHT > WHT/BLU < |_|BRAKE LIGHT
TAILLIGHTS U

COMBINATION TAILLIGHTS

ACCESSORY WIRING
WITH TURN SIGNALS

DRIVER SIDE PASSENGER SIDE
TURN SIGNAL HEADLIGHTS TURN SIGNAL
BLK BLU1BLK BLU BLU} [WHT
HT ¥ 1 [BLK

YYRep [ BLK YY []ern
It |
LIGHT swnc:_l WHT/BLU GRN |
RED 2 WHT/BLU RED RED |

R °——°’R_D BRN —< -~ POLARIZED
AR T +EBN[ ;yrN  |CONNECTOR
3 FLASHER | SIGNAL |
. SWITCH RED _.BLK ORN I
|

o o - WHT J EM] |
|, FUSE BLOCK WHT/BLU ~~~ __[BLK_JYEL_!

! BLK BLK Y IYEL

L X A A A
RED] 1erYTBRN BRN| ]GRY |RED
BRAKE/TURN TAILLIGHT TAILLIGHT BRAKE/TURN
WIRES SHOWN ey~ COMBINATION TAILLIGHTS
ARE GROUND
7/01/91 EZGOLEE Pg. H-8

[ IEICIPIC]1]



ELECTRICAL ELECTRIC POWERED VEHICLES

PASSENGER SIDE

COMBINATION
TAILLIGHTS

STATE OF LIGHT SWITCH

TURN SIGNAL
SWITCH

TURN SIGNALS

TO BRAKE PEDAL

HARNESS DRIVER SIDE

ACCESSORY WIRING HARNESS

STATE OF CHARGE METER
CONNECTIONS

TO ACCESSORY HARNESS

Pg. H-9 EZGOLMEE 7/01/91
'



ELECTRICAL ELECTRIC POWERED VEHICLES

WHT/BLU
FROM FUSE BLOCK
ACCESSORY HARNESS
WHT/BLU
TO HEADLIGHTS

- LIGHT SWITCH CONNECTIONS

BLU FROM BLU/WHT (ACCESSORY
HARNESS)

BLK (HEADLIGHT) TO BLK (ACCESSORY

HARNESS)
(DRIVER SIDE)
_ FROM RED
T FROM
‘ FROM GRN ACCESSORY
; (PASSENGER SIDE) HARNESS

BLK (TURN SIGNAL) TO BLK ACCESSORY
HARNESS

HEADLIGHT CONNECTIONS

WHT/BLU _RED

TO /- TO LIGHT SWITCH FROM 12V TAP
ACCESSORY . AT BATTERIES
HARNESS

RED A g
TO TURN SIGNAL\\év* FUSE BLOCK
SWITCH m ST G LOAN
(SPARE +12V) WHT/YEL ﬂ SOARZAN

(SPARE +12V) WHT/GRN

FUSE BLOCK CONNECTIONS 76 77 78 75

7/01/91 EZGOLEITN Pg. H-10



ELECTRIC POWERED VEHICLES

ELECTRICAL

€6

SNOLLOaNNOD

1HOMIVL

NOLLYNIGWNOD

=9 OIA/LHM OL OIA [I=SLHOMN dn Move
WigoL g O»annoyo
9 18/1HM OL N18/1HM (R SIHOM ONINNAY - >m%mmww%wq oL
~13A 3AIS HIONISSVd (STYNOIS NUNL ANV
=L 9T3A/LHM OL B 308 H3IAIA AmEo_._ IyvHE HLM mm._o__.m_>v
—————3(ONHE OL Nug [DI3(SIHON IYVHE AINO HLM STTIOHIA) g
SNOILO3INNOD

'f‘
=
— c4] \\

&

SHOLOANNOD SSINHVH

) . S

0018 3SNd WOYd 4

SSIANHVYH ONIHIM AHOSS3OOV Ol

HOLIMS TTVYNDIS NYNL:

7/01/91

[_lElCTPICI1]

EZGOLEUTT

Pg. H-11



ELECTRICAL ELECTRIC POWERED VEHICLES

BRACKET

ORIENTATION OF LIGHT
X1-775 ONLY

MAY VARY ON METAL
BODIED VEHICLES\

WHT

%RED
\/ BLK

\ SEE WIRING DIAGRAM
FOR COMBINATION
TAILLIGHT CONNECTIONS

BLK FROM SPEED
CONTROL HARNESS

j@Q‘@/\
%\ YLW FROM HORN SWITCH
EXISTING SCREW FROM

STEERING GEAR BOX
85

7/01/91 E.zsumm Pg. H-12



ELECTRICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number pf the product. ! ALLl
% Indicates a component that is not available as an individual part. MODELS
1 |
ITEM| PARTNO. (1 2 3 4 5 DESCRIPTION QTY
1 30467-G1 WIRE HARNESS, CHARGER - 775, 875, 875P ............c0vtn. -
2 30467-G2 WIRE HARNESS, CHARGER - 881 .......civevievrnncenrensan -
3 30300-G1 WIRE HARNESS, CHARGER - 952, 954, 956, 960 .............. -
4 30348-G1 WIRE HARNESS, CHARGER - 955, 957 ......coivivuiinnnnnnnns -
5 | 32475-Gi WIRE HARNESS, POWER - 775, 875, 875P, 952, 954, 956, 960 .. -
6 32475-G2 WIRE HARNESS, POWER - 881, 955, 957 ............cciiunn -
7 32442-G1 WIRE HARNESS, CONTROL - 775, 875, 875P, 952, 954, 856, 960 -
8 32442-G2 WIRE HARNESS, CONTROL - 881,955,957 ..........ccvnvvnn. -
9 11841-G3 ANGLE, BATTERY HOLD DOWN ... .iiiiiiiirinrneennnnanans 2
10 30429-G1 ROD, BATTERY HOLD DOWN .. .. ...iniiinrnnnnroonionsnonas 6
11 30430-G1 STRAP, BATTERY HOLD DOWN ... . iiiiin i iie e inennananas 3
12 00559-G8 WASHER, 5/168 ... ittt iiirtrararererennesaccaroaanons 6
13 11098-G6 NUT, LOCK, 5/16 = 18 ... iiiieiiniinincasnocnrntnasnsesans 6
14 ** BATTERY (CONTACT SERVICE PARTS) .......civvrinieneasnns 6
15 11893-G1 WIRE, B GAUGE ......ciitiitititerotnevennnnenroennsnsnsns 5
16 00702-G2 NUT, HEAVY, 6/16 — 18 ... .itiiiiinrirentoreennenrnonnsoas 12
17 00532-G3 NUT, HEAVY, 5/16 = 18 ... ..ttt iinrcatinnnennaasans 4
18 32076-G1 WIRE, 4 GAUGE ......ivirininieraronsnonsnrsronsasansnnss 1
19 32076-G2 WIRE, 4 GAUGE ......icitirinonrerossncnsocsosasanansnsns 1
20 18602-G1 SWITCH, IGNITION (COMPLETE WITHKEY) ......c.cvvvvinnens 1
21 * L R . 1
22 * = = 1
23 17063-G1 KEY o ittiittniereeroneencsstosaenssscascsssssssnssasnans 1
24 30533-G1 | LABEL, ON/OFF ......cuuuiiiiiinteriinnncncosnnnnnncesans 1
25 e
26 18724-G1 HOLDER, RECEPTACLE - 952, 954, 955, 856, 957, 960 ........ . 1
27 00645-G2 SCREW, #6 ~ 32 X 1 1/4 LG, ...ttt iiireinienrantnananens 2
28 00559-G3 WASHER, #6 ...vivvvririiinerenineiaenroeseenrsssnananaos 2
29 14390-G9 NUT, LOCK, #6 = 32 ...itiiiiiiiiiineniorsnsnssaonsnosnans 2
30
31 32673-G1 HORN SWITCH ASSEMBLY - 775, 875, 875P, 881
(INCLUDES ITEMS 33 = 36) ....vviviiennencnnnnrossnsranans 1
32 32673-G2 HORN SWITCH ASSEMBLY - 952, 954, 955, 956, 957, 960
(INCLUDES ITEMS 33 = 36) ...vtiviinernnecnrontoonnansonas 1
33 20930-G3 WIRE, #16 ... it itiiittiiniinenennroneeennsonesnnannns 1
Pg. H-13 EZGOIENE 7/01/91

(TECIFlel)



ELECTRICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number qf the product. 'ALLl
% Indicates a component that is not available as an individual part. MODELS
] i
ITEM| PARTNO. [ 1 2 3 4 5§ DESCRIPTION QTY
34 20930-G4 WIRE, #16 ... .0viiit it inerararareosnonsssssansssanaes 1
35
36 20948-G1 SWITCH, HORN . ... iiiiiiiiiirnntensncesnrcansansonas 1
37
38 | 31430-G1 CLAMP, CABLE, CUSHIONED .......0ooitevevnervnnonsanssas AR
39 | 00722-G4 SCREW, #8 X 1/2 LG, .t iitiiterrnroensneonnssnsanssnssns AR
40 17181-G1 CLAMP, NYLON ... iiiiiiiiiiieitinseeeenseensnonansonnans AR
41
42 XXXXX-XX | SELECTOR, DIRECTION (SEE SEPARATE ILLUSTRATION) ........ 1
43 00565-G8 WASHER, 5/16 . ..o ivi it iititnisacnnnenosonsonsnnes 4
44 00702-G2 NUT, 5/16 = 18 ... i iiiiiiiii ittt tinraatansscansnases 4
45
46 XXXXX-XX | ACCELERATOR SWITCH ASSEMBLY (RESISTOR COIL VERSION)
INCLUDES ITEMS 47 — 49 ... . it verrnrnroranensnsnnnasnns 1
a7 30210-G1 SWITCH, ACCELERATOR . .. it iiviiiieinnecnesancansnnss 1
48 * WASHER ... ittt iititiietierenisnessncaenanannsnnes 1
49 * L 1
50 XXXXX-XX | ACCELERATOR ASSEMBLY (SOLID STATE SPEED CONTROL)
SEE SEPARATE ILLUSTRATION ....iivtvntinesenaossnanonsnns 1
51 XXXXX-XX | SOLENOID AND RESISTOR COIL (SEE SEPARATE ILLUSTRATION) . 1
52
53 17618-G1 CLAMP, NYLON ... titinintiniiinvensnrntonansosssansonsas AR
54 30308-G1 HARNESS, ACCESSORY WIRING - 775, 875, 875P, 881, 952,
954,956,960 .............. 1
55 30308-G2 . | HARNESS, ACCESSORY WIRING ~ 955, 957 ................... 1
56 -
57 18431-G1 SWITCH, LIGHT (INCLUDES KNOB AND HARDWARE) ............ 1
58
59 30395-G1 HEADLIGHT AND TURN SIGNAL, DRIVER’S SIDE
(INCLUDES ITEMS 61 - 70) 952, 954, 955, 956, 957, 960 ...... 1
60 30395-G2 HEADLIGHT AND TURN SIGNAL, PASSENGER’S SIDE
(INCLUDES ITEMS 61 - 70) 952, 954, 955, 956, 957, 960 ...... 1
61 30394-G1 HEADLIGHT ASSEMBLY (INCLUDES ITEMS 62 - 70) ......... 1
62 22523-G1 BULB (REPLACEMENT) .....civiinnnenrnrnnennannanns AR
63 00566-G3 WASHER, 1/2 .. i ittt it ittetiaenneneneansosnnsons 1
64 00533-G1 NUT, 172 = 13 Lt ittt ii it istsnsesnnonransonnons 1
7/01/91 EZGOMENE] Pg. H-14

T TElCTPICTA



ELECTRICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. ! ALLI
% Indicates a component that is not available as an individual part. MODELS
| |
ITEM| PARTNO. [1 2 3 4 5§ DESCRIPTION QTY
65
66 18927-G1 ADAPTER KIT (INCLUDES MOUNTING SCREWS) ......... 1
67 | 18927-G8 PLUG AND HARNESS .. ...cuivuenenenenenenenanss P 1
68 21806-G1 BRACKET, TURN SIGNAL .....c.vvinininernnannanasans 1
69 00598-G4 SCREW, SELF TAPPING, #10 - 16 X 1/2LG. ........... 2
70 19180-G2 BULB, YELLOW (REPLACEMENT) .........covvniinienn. AR
71
72 31390-G1 METER, STATE OF CHARGE - 952, 954, 955, 956, 957, 960 .... 1
73
74 30371-G1 WIRE . .iiitiiiiii e ieietrinrsasasonansnanenenasnennansns 1
75 22674-G1 BLOCK, FUSE ...ciiiiiiiienernrnroronsaracescacassnsnnans 1
76 00138-G4 SCREW, #6 - 32 X 1/2 LG, ...t iiiiutrnrnnrnonsnssnannneans 2
77 00565-G3 WASHER, #6 .....civietirnrrionenrossssnsnseesosassnsnsns 2
78 00525-G5 NUT, #6 — 32 ..iviiririniinnrirerennnnacesessossanscannss 2
79 18392-G2 FUSE, 20 AMP ... i iitiiirnretetnnonsosnsaarnenennnannns 2
80 18392-G1 FUSE, 15 AMP ... .. iiiiiiiiititanensnsesnenasnrnssacsnsns 1
81 30372-G1 SWITCH, TURN SIGNAL .......cvurtiiriornenansncnasnnennas 1
82 32674-G1 COVER, STEERING WHEEL - 775, 875, 875P, 881 ............. 1
83 32675-G2 COVER, STEERING WHEEL - 952, 954, 955, 956, 957, 960 ...... 1
84 21640-G1 FLASHER, TURN SIGINAL . . .vcvivivivannsntonnnsnsssensanss 1
85 14601-G1 RIVET (ITEMS 85, 88 FOR USE ON 952, 954, 955, 956,
957, 960 MODELS) ...vvvvnininrnnoernnnressnsssancnsannns 4
86 32740-G1 BRACKET, TAILLIGHT — 775 ... vivuiinienenrernnonnsasannns 2
87 32739-G2 LAMP. STOP/TAIL ...ttt iiiiiiiieerttnsssrentsnssasansens 2
88 30509-G2 | TAILLIGHT ASSEMBLY (INCLUDES ITEMS 89 - 91) ............. 2
89 30530-G1 LENS, TAILLIGHT / STOP LIGHT ....cvviveviirnennnnennnnn 1
90 30531-G1 LENS, BACKUP LIGHT ... .ciititiininenrnnenenenncnnnnans 1
91 21759-G1 BULB, TAILLIGHT (REPLACEMENT) ......c0ovveiveninsnnnns AR
92
93 14607-G1 CLAMP, NYLON ... iiiiiiiiinininvnarasansonanssnsassanens AR
94
95 32860-G1 HORN (INCLUDES ITEMS 96 ~ 98) ......ccvviiirrnrenrrnncanns 1
96 * NUT, 174 = 20 ... itiiiiii ittt iiseeansnssnsossnansnens 1
97 * SCREW, 1/4 - 20 X 3/ LG, ...viviviinrirenrnnsnanenans 1
S8 * WASHER, LOCK, 1/4 ... ittt iiiiaierensntnesnsossnsnns 1
Pg. H-15 EZGOIEUT 7/01/91

[ EICTPIC]1]



ELECTRICAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 'ALLI
% Indicates a component that is not available as an individual part. MODELS
] 1
ITEM| PARTNO. [1 2 3 4 § DESCRIPTION QTyY
99 00414-G6 SCREW, 1/4 — 20 X 3/4 ... .ttt eenreesaeassnssnsansos 4
100 00891-G2 NUT, LOCK, NYLON, 1/4 = 20 .....vviverenrnnronnsenannsnns 4
7/01/91 EZGOMEEN Pg. H-16

FTEICTPICTT



FRONT STEERING / SUSPENSION ELECTRIC POWERED VEHICLES

Pg. I-1 EZGOLMEIET] 7/01/91
-



FRONT STEERING / SUSPENSION ELECTRIC POWERED VEHICLES

7/01/91 EZGOMMENT Pg. I-2



FRONT STEERING / SUSPENSION : ELECTRIC POWERED VEHICLES

Pg. I-3 EZGOLENT] 7/01/91



FRONT STEERING / SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. 'YL?jEIL
% Indicates a component that is not available as an individual part. MODELS
1 1
ITEM| PART NO. 2 3 4 5 DESCRIPTION QTY
1 32948-G1 FRONT AXLE ASSEMBLY (INCLUDES ITEMS 2-38) ............ 1
2 30132-G1 AXLE CROSSMEMBER . .....ioiviiinininninrneannnnnenns 1
3 30154-G1 BUSHING, KING PIN ... . triitininininnrarnrenanenannns 4
4 30155-G1 CRUSH SLEEVE . ....ctiiiiiiiiiinnrensoctonsasssonenans 2
5 | 30156-G1 WASHER, THRUST ... .. iiiitiiiiiiininneenotnnsensnnns 3
6 | 00731-Gt WASHER, SPRING, 3/4 ... ittt ivincnrrnernnnanas 1
7 10387-G4 PIN, COTTER it viiiiiiteninnrnnenaesssoarsoscensanens 2
8 00560-G6 WASHER, 3/4 NARROW .. ... ... iiiiiiiniinrninnnnnannns 2
9 30500-G1 WASHER, SPECIAL ... ittt iiiii e eiinnenenenannenns 2
10 10389-G3 FITTING, GREASE ... ciiiiiiiiiininntentonernsocasonnns 2
11 30157-G1 BOLT, KINGPIN ... iiiiiiiiiiiieiintnneneinsoneinnnas 2
12 00536-G2 NUT, SLOTTED, 1/2 = 20 ...t iniiinittnnrenarsnsnonens 2
13 10387-G4 PIN, COTTER, 1/8 X 1 1/4 LG. .....iiiiriiininnrnnernnns 2
14 19202-G2 TIE ROD ASSEMBLY (INCLUDES ITEMS 15 -21) ......vvvnns 1
15 19307-G1 TIEROD SUB ASSEMBLY ....iiviivrivniinrsnccnnncisonss 1
16 10389-G3 FITTING, GREASE .......ciitierenirenrnnnnnsansoans 2
17 20787-G1 TUBE, THREADED ........00ovuvnenrecnrennnnnsansons 1
18 20795-G1 TIERODEND, LH. viririiiiiiienintnrenaasnoansans 1
19 20795-G2 TERODEND, RH. ...iiii ittt it ieiinnannsnns 1
20 50208-G1 NUT, SLOTTED ... .iiiiiiiiiiiieirtiennrannnannnnns 2
21 10387-G2 PIN, COTTER, 3/32 X 1 LG. ... vviviriienenennnnnnsons 2
22 30138-G2 HUB AND STEERING KNUCKLE ASSEMBLY, R.H.
(INCLUDES ITEMS 24 - 31, 33) .viviieiivnnrnintnnansnnns 1
23 30139-G2 HUB AND STEERING KNUCKLE ASSEMBLY, L.H.
(INCLUDES ITEMS 24 - 32)
24 00518-G8 NUT, SLOTTED, 3/4 — 16 ... v ivivarerennncornesnsens 1
25 00742-G2 WASHER, 3/4 ... .. iiiiiiireininnenrneneracannnsns 1
26 10387-G1 PIN, COTTER .. .. iiiiiiiiiininnnnersoeeascnssnnsans 1
27 11750-G2 BEARING ROLLER CONE, 1" SPINDLE .. ........co0uvnnn 2
28 30146-G1 CAP, DUST . .iiiiiiiiiietrtitteeranennnanesesasnns 1
29 12092-G1 SEAL, GREASE .......citiititiiiinnnnerncnanasannns 1
30 51141-G1 RACE, BEARING .......ciiiiiirnnnnrnnnnnnnaarannns 2
31 32783-G1 L 1
32 30148-G1 STEERING KNUCKLE ASSEMBLY, L.H. (INCLUDES ITEMS
35, 3B) it i e et i et e e e
7/01/91 EZGOMEWE Pg. -4

FTElCTPICTA



FRONT STEERING / SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. lALL'
% Indicates a component that is not available as an individual part. MODELS
] I
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
33 30147-G1 STEERING KNUCKLE ASSEMBLY, R.H. (INCLUDES ITEMS
35, B7) ciii it i i i i i et it e e, 1
34 30149-G1 AXLE SHAFT ... i iiiiiiii et i iieinnnannnseanens 1
35 30380-G1 STEERING KNUCKLE, L.H.. ....cvvvniiiiinenennn. 1
36 | 30379-Gi STEERING KNUCKLE, R.H. ... civvviiiininnnennn, 1
37 | 14723-G1 NUT, LUG (.t iii ittt it ieieecennnennneanansneanns 5
38 19862-G1 BOLT, WHEEL ......c.iiiiiiiinnrnrnrnnnnearananannnans 5
39
40
41
42
43
44
45
46
47
48 00428-G4 SCREW, 3/8 - 18 X 1/2 LG, ..ot i iiiiiveeneeennrneeennnannns 8
49 00458-G2 SCREW, 5/8 = 11 X 2 1/4 LG, v . viviiiiienenniannsnansnanns g 1
50 00532-G6 NUT, 3/8 — 24 .. .ttt iiteenreneneneensacnsnananannns 1
51
52 10194-G1 BUSHING, RUBBER SHOCK ABSORBER .......covvvvvavnronans 2
53 10435-G1 WASHER, SHOCK ABSORBER ........c0iteiiiiececnonnnnnanes 2
54 11098-G5 NUT, LOCK, LIGHT, 3/8 = 16 ....coiiiinerrnniosnsnsnsasanas 8
55
56 | 13521-G4 [-NUT, UNITORQUE, 3/8 = 16 ......euuueeerrnrnnnneeinnnnnnn. 6
57 14390-G7 NUT, LOCK, PLASTIC INSERT, 5/8 = 11 .. .vvvvierrennnnnnnnns 1
58 15727-G1 BOLT, SHOULDER, 3/8 - 16 X 23/8 .....c.ciivierirernrennnnn 6
59 20098-G1 BUSHING, RUBBER, LEAF SPRING ........ccviiiinvnenneranas 12
60 21781-G1 SHOCK ABSORBER 4 ..ttt iviiiiinvnararenencaeeacnsaennnns 1
61 30035-G1 SHACKLE, LEAF SPRING ......0iveiiinvennnrnenroacanannnns 2
62
63 30035-G2 SHACKLE, LEAF SPRING . .....c0iviieiiinenrnnnnnennnannnan 2
64 30135-G2 PLATE, SPRING MOUNTING .....iiieiiiiinnrnnnnnnennnannnns 2
65 30159-G2 SPRING, LEAF, FRONT ...t iiiiiiiitiienninenencnronnnonnnnns 1
66
Pg. I-5 EZGOLEE 7/01/91

[ [EIC]PIC]1]



FRONT STEERING / SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. I\;::iEL
% Indicates a component that is not available as an individual part. MODELS
1 ]
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
67 16565-G1 WHEEL, STEERING .....civvtiriitrirnerreesenanenneansones 1
68 18422-G1 | INSERT, STEERING WHEEL ......c.tiiiiiriinninennernenns 1
69 24648-G1 CAP, PLUG, #3 ..ttt iiiiiiiitrinenntnsrosensnnsensnasnnsns 1
70 00545-G6 NUT, JAM, 5/8 — 18 ... . iiiiiiiiitriniiennntanensensnnas 1
7
72 | 00289-G8 | SCREW, 7/16 = 14 X 2LG. tvuuerrnernnennnneennneennnans 2
73 00414-G8 SCREW, 1/4 = 20 X 1 LG, ittt iinnnranerrnennncansenans 2
74 00462-G8 SCREW, 7/16 — 14 X 1 LG. ... ..ttt tiiiinnnirrnneesinnnsns 1
75 00559-G7 WASHER, 1/4 .. it iiiittiierinerianetaerenneennscnnscanns 4
76 00560-G2 WASHER, 7/16 . ..iiiiieiiinrennenneaeensnneonsonsensnnsas 4
77 00566-G2 WASHER, LOCK, 7/16 .....citiiivnreninorenrennonninnsons 2
78 00614-G4 SCREW, SELF DRILL - TAP, #8 — 18 ... ... viiiiiniennrnnsnns 4
79 00654-G2 NUT, LOCK, PLASTIC INSERT, STAINLESS STEEL .............. 4
80 00734-G1 NUT, LOCK, NYLONINSERT, 7/16 - 14 . .........ciiiiinnennns 2
81
82 10387-G2 PIN, COTTER, 3/32 X 1 .. itiiiiiiriicnnnnsonnansssnsaneenns 2
83 11162-G1 U-BOLT ittt ittt ittt iier et sennscnnneonsenneennennns 1
84 30056-G1 BRACE, STEERING COLUMN ... ....itivtrnrnnernrsoennnennns 1
85 30544-G1 STEERING GEAR ... ..iiiiiiinninnneennnennnosseasssnnnnas 1
86 30545-G1 MOUNT, STEERING GEAR ......vvivrrenennsnrensrancsnnensns 1
87 30547-G1 ARM, PITMAN ... . iiiiiiiiiiiiiienttnesrsnotssnanssannans 1
88 31391-G1 COVER, STEERING . ...cvtviirennrrnnoneneronenoncensasnnes 1
89 50209-G1 NUT, SLOTTED, 7/16 — 20 .....vvivireernnenncnnsnsencnnnns 2
90 :
91 00566-G5 WASKER, LOCK, 5/8 ...cviiiiiiiiiiiinenneeeeeeaeenenenns 1
92 00545-G6 NUT, 5/8 — 18 ..t iiiiitiiriiiiiireersineasaconsosnnsansns
93
94
95
96
97
98
99
100 30548-G1 STEERING LINK ASSEMBLY (INCLUDES ITEMS 101 - 107) ....... 1
7/01/91 EZGOLEUTEN Pg. I-6

IBESAEGIE



FRONT STEERING / SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 'ALLI
%k Indicates a component that is not available as an individual part. MODELS
] ]
ITEM | PART NO. 2 3 4 5 DESCRIPTION QTY
101 30549-G1 LINK, STEERING .. ..oitiitinrinennrneronenceneoncnannns 1
102 20795-G2 BALL JOINT ASSEMBLY, R.H. (INCLUDES ITEMS 103 - 105) .. 2
103 50641-G1 BOOT, RUBBER .....cctviiverunrnnenennnrnconsnnsas 2
104 18434-G2 NUT, JAM, 9/16 - 18, R.H. .......ciiiiiiiinnannnnn, 2
105 10389-G3 FITTING, GREASE .......covvviiirnininnennnnnencnnnns 2
106 | 50209-G1 NUT, SLOTTED « 1t veeteeneennennneennennaennaeneenns 1
107 10387-G2 PIN, COTTER, 3/32 X 1 .. .tiiiiiitirinranronennsnennsens 1
108
109
110 30544-G1 STEERING ASSEMBLY (INCLUDES ITEMS 111 -126) ............ 1
111 32024-G1 HOUSING ..ottt ettt it ieeineenntaesnsonsnnsonsnnsans 1
112 31552-G1 TUBE t i ittt ittt itettannnesosonesnconcnnnonsnnsnnes 1
113 31772-G1 BEARING, COLUMN . ......0iieiernrnnrenrnnnnnnncnnsens 1
114 31497-G1 COVER, DUST . ..iiiiiiiiiiineenrnnsnsrneenennsansnnns 1
118 32025-G1 BALL CUP AND RETAINER ASSEMBLY ......ccviiniiieeinsenn 2
116 32026-G1 CAM AND TUBE ASSEMBLY .....viiiirnninirnrennenennns 2
117 31769-G1 [ R = o 1
118 31770-G1 SEAL .ottt i it i ittt it e 1
119 31771-G1 NUT, SPECIAL ...iiitiitiirinieninnrnncneencennanennas 1
120 31767-G1 L 1
121 31774-G1 SHAFT, LEVER ... ittt ittt iinnnsncnrannsnnnnnaans 1
122 31777-G1 GASKET .. tiitiitnineneeneronrneeonsasonssesnsanssasns 1
123 31775-G1 COVER, SIDE ...iiiitiiriiinnrnncanrnsensnnronsnaennss 1
124 00270-G7 - | SCREW, 5/16 =18 X 7/8 . .coviiiiiinannnrnnsn eereanes 1
125 31776-G1 - SCREW, ADJUSTING .....ccvovvvnennnnnes Crensaceciainn. 1
126 00533-G2 NUT, 1/2 =20 ..iviiiiiiiiiinennnnnnns . 1
Pg. I-7 EZGOLET 7/01/91

| lEICIPIC]1]



FRONT STEERING / SUSPENSION

7/01/91 EZGOLMEAET Pg. -8



ELECTRIC POWERED VEHICLES

BRAKES, FRONT HYDRAULIC

D

7/01/91
HECRE0

EZG O3

Pg. J-1



BRAKES, FRONT HYDRAULIC ELECTRIC POWERED VEHICLES

7/01/91 EZGOLEUT Pg. J-2



BRAKES, FRONT HYDRAULIC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. ! IF |
% Indicates a component that is not available as an individual part. APPLICABLE
| ]
ITEM| PARTNO. {1 2 3 4 5§ DESCRIPTION QTY
1 32828-G1 KNUCKLE, BRAKE AND STEERING, R.H. (INCLUDES ITEMS
T - ) 1
2 32828-G2 KNUCKLE, BRAKE AND STEERING, L.H. (INCLUDES ITEMS
- 1
3
4 | .32817-G1 STUDWITHBACKING PLATE ......coiivieiernnnnnnenann 1
5 * BLEEDER VALVEWITHCOVER . .......ciiiviiiinnnenann 1
6 * PLUG, PLASTIC ......iiitinrnornereosnsasassnnnnnnnens 2
7 32818-G1 BOLT, ADJUSTER ... ittt it ii it iieneneas 2
8
9 32820-G1 WEDGE ...ttt ittt ittt ta s ia et aanaas 1
10 * WASHER ... .ttt iitii it ittt ietinnacntaraonannannaas 1
11 32821-G1 BOLT, M10 X 33 ...ttt iiietrennrannosnannneenns 1
12 32998-G1 CYLINDER, WHEEL, 19.05 mm DIAMETER ............... 1
13 32747-G1 SCREW, SOCKET HEAD ...t ivivirarnrorarenananennns 2
14
15 32748-G1 WASHER ..ottt ittt iitaterenaerenneannans 2
16 32822-G1 SHOE ASSEMBLY ...t iiiiiiiiteiansnntatnonsnnsnens 2
17 32750-G1 SPRING, RETURN ........iivtinenonrotosnncnsnonanans 1
18 32751-G1 SPRING, RETURN . ... ..tiiiiiiiiiiininennnncnennaaans 1
19 32823-G1 SPRING, HOLD DOWN . ... tiiiiiieianneenennonanennns 2
20 32824-G1 HUB/DRUM ... ittt iiiiiiiiiieianiieestvonanoans 1
21
22
23 32755-G1 BEARING, TAPERED .......ccciviiivannnnennsas e 1
24 32756-G1 BEARING, TAPERED . ......c0iiiiinienrnincenannnnnans 1
25 32757-G1 PLATE, SEAR ... ..ttt iiiiiietrenennsneonnsuennnanns 1
26 32758-G1 L O 1
27 32758-G1 PIN, COTTER ... iiiiiiiiiininrnretvononssnonensnsans 1
28 32760-G1 CAP, DUST . ittt ittt iiiiteinecanrenanaennnes 1
29
30 32782-G1 FITTING, BRAKE TEE .......ciiiiiitninresnnnncncncnnnnns 1
31 21103-G1 FRAME TEE, INVERTED FLARE, 3/16 ........cvverivinrnenn 1
32 00414-G8 SCREW, 1/4 =20 X 1 LG, ...iiiiiiiintnnenenranacannnnns 1
33 14390-G4 NUT, LOCK, NYLON INSERT, 1/4 = 20 . .....iovienninnnrnnns 1
Pg. J-3 EZGOLETE 7/01/91

[ [EIC]PIC]1]



BRAKES, FRONT HYDAULIC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. | \F T
% Indicates a component that is not available as an individual part. APPLICABLE
I !
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy
34 21104-G9 TUBING, BRAKE LINE, 3/8 — 24 NUTS, 3/16 X 30 LG. ........... 1
35 30381-G1 ADAPTER . ittt iiiiieetnrinsrternesesenssnsnosansosnansas 2
36 30382-G1 ELBOW, TUBE, FEMALE ........ccitierinnnenrnncnnsnnnonas 2
37
38 | 30383-Gt CONNECTOR, MALE .. .viinttinttiiiteenneeenneeanneeanne. 2
39 | 11845-G5 CLAMP, BRAKE LINE .....c.ivtivrverrnroncontanosnnnnnnsns 1
40 00106-G6 SCREW, 12 - 24 X 3/4 LG, ... . iiiiiiitiiiittinaasnnannss 3
41 | 11845-G2 | CLIP, CABLE INSULATED ...\ ittt iiieeean i eienranananannns 2
42
43
44 30157-G1 BOLT, KING PIN ... .itirtiiiiieiiieiererenracneansoennnnss 2
45 00536-G2 NUT, THICK, 172 = 20 ... tiiiiiiiiiiiaeennonrrnnensnananas 2
46 10387-G4 PIN, COTTER, 1/8 X 1 ¢ ittt iiiiiiininnrnennsannnnennss 2
47 00560-G6 WASHER, 3/4 NARROW ... ....iiiiiinineroneanernasannnnsas 4
48 30156-G1 WASHER, THRUST ......iiitiiitrernrrnenrnososessranansns 2
49 30500-G1 WASHER, SPECIAL . ...tiiiiiiitiiinernsnnnssenssonnsonnans 2
7/01/91 EZGOLEINTT] Pg. J-4

I TEICTRICTT]



HD! AND SOLENOID ASSEMBLY ELECTRIC POWERED VEHICLES

&
|
N
w

-3
i
= 2
i Y
= v 2
&) =T
pd Ox
Z Qu
1 U-;
T o

Pg. K-1 EZGOLEIT ’ 7/01/91

_ElCIPIC]1]



HDI AND SOLENOID ASSEMBLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. soxpo zs':TE
x Indicates a component that is not available as an individual part. SPEED
CONTROL
ITEM PART NO. 2 3 4 5 DESCRIPTION QTyYy
1 32659-G1 HDI AND SOLENOID ASSEMBLY (INCLUDES ITEMS 2 - 20) ...... 1
2 00270-G6 SCREW, 3/16 - 18 X 3/4LG. ... iiiirverrarsnnrnnnaness 4
3 00414-CG6 SCREW, 1/4 - 20 X 3/4 LG. . it iintiiinnnnennennnnens 6
4 00559-G7 WASHER, 1/4 ... ittt ittt iiiiensitnnenannenannsns 4
5 11027-G1 NUT, LOCK, 5/16 = 18 ... iviiintinrirnerenrensanssnnaas 4
6 | 11027-G2 NUT, LOCK, 1/4 =20 .. ..tiiiiiiiitiiiiieneniinanenns 6
7 | 12914-G1 TAB, FASTON .. v e ettt et e e, 2
8
9 | 21764-Gt RESISTOR ..ttt it it ittt et in i tneeerinsensneannons 1
10 22717-G1 CONTROLLER, HDI SPEED ......cciiiivenuinvonacennnaans 1
11
12 30353-G1 ][0 AP 1
13 32410-Gt BRACKET, SPEED CONTROLLER ...........ccciiivennuen, 1
14 32474-G1 WIRE, 227 LG, .. iiiiiiiitiinitseetannonrnnsnsnnseanans 1
15 32474-G2 WIRE, 14 1/2” LG, .. i itiiiiiiierearrnoennrenssacsnans 1
16 32474-G3 WIRE, 28" LG. +tiiitiittinnttnnerennesonnennnsonnssnnss 1
17 32474-G4 WIRE, 127 LG, sttt iiiiiitinreneranensensonsonsncansas 1
18 32474-G5 WIRE, 35”7 LG. . ittt ittt iiittisernnrsnrsnscsnssans 1
19
20 20468-G1 SOLENOID .. oi ittt ieiiie et rennsensosaesnnsassannnns 1
7/01/91 EZLGOLIEAE Pg. K-2

L ElCTPICTT]



ELECTRIC POWERED VEHICLES

HINGED LOAD DECK

02 — ¢ SIW3LI S3ANTONt —

,€(188)
9€(528°'GLL)

om0

\
/

7/01/91
EECREN

EZGOLNEN

Pg. L- 1



HINGED LOAD DECK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. MORE
% Indicates a component that is not available as an individual part. 775 887755P 881
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
1 30536-G1 DECK ASSEMBLY, FRONT (INCLUDES ITEMS 6, 13, 14)
FOR USE ON 775, 875 MODELS ONLY ......coiivnvnrnnnncnnn 1 1 -
2 30536-G2 DECK ASSEMBLY, FRONT (INCLUDES ITEMS 7, 13, 14) ......... - - 1
3 30537-G1 DECK ASSEMBLY, REAR (INCLUDES ITEMS 8, 12, 14) .......... 1 -1 -
4 | 30537-G2 DECK ASSEMBLY, REAR (ITEMS 9, 12, 14 FOR USE ON 875
_ MODEL ONLY) . .iiiiiiininnataneoetonnasnsenensosannanens - 1 -
5 30537-G3 DECK ASSEMBLY, REAR (INCLUDES ITEMS 10, 12, 14) ......... -1 - 1
6 30537-G4 DECK ASSEMBLY, REAR (ITEMS 9, 12, 14 FOR USE ON 875P
MODEL ONLY) .. ..titiiiiiinetannssneasnnnncseneaennanns - 1 -
7 30538-G1 DECK, FRONT .. iiitiitiiiitinreneararneenaneasocanannes 1 1 -
8 30538-G2 DECK, FRONT ...ttt ittt eninreeennnrasnoannanns -1 - 1
9 30539-G1 DECK, REAR ...ttt ittt iiiiiienssneentnsosnsnanssnss 1 -1 -
10 305639-G2 DECK, REAR (B75 MODEL ONLY) ...cvivivivnrnrnrnnnnsns - 1 -
11 30539-G3 DECK, REAR . ... it iitinitntntetatssonsararanaonnaansa -1 - 1
12 30539-G4 DECK, REAR (875P MODEL ONLY) ......civvvvnnnnrnnannn - 1 -
13 11782-G2 NUT, TEE, 1/4 - 20 . ... iiitiiin i itennranncnnannnennne 8| 81| 8
14 16705-G4 SCREW, STAINLESS STEEL, 1/4 - 20 X 1/2LG. .......cvnn. 16 ] 16 | 16
15 16705-G2 SCREW, STAINLESS STEEL, 1/4 - 20 X 5/8LG. ............ 81 8] 8
16 10222-G1 HINGE .. .ottt ittt ietrerstttneoonenesnsaansanes 2 2 2
17
18
19 00773-G1 STUD, OVAL, 174 TURN .. ... ittt ieiannnrrenennrananannns 2
20 16836-G1 RETAINER ... .iiiiiiiiiiinetntnenssniosvesasssnsssasonas 2
21 16837-G1 RECEPTACLE, 1/4 TURN ...ttt inirniecnsvenarssesannsoans 2
22
23 .
24 00204-G8 SCREW, 1/4 — 20 X 1 LG, i . tiviiiintneenreenrnonsnaananens 4 4
25 18270-G1 BRACKET ..ttt tiiiiii it inineoetssueteenraensneosannnsnnns 2 2 2
26 11027-G2 NUT, LOCK, 174 = 20 ...t iiiritnenrneeneanenearonancnnns 4 4
27 14601-G5 RIVET, STAINLESS STEEL ......coiitiiiieiaenonntanncnnanas 24| 24| 24
28 16705-G2 SCREW, STAINLESS STEEL, 1/4 - 20 X 5/8LG. ....ccvvuvennn. 41 414
29 22501-G2 MOUNT ittt ittt iiiiietrstocnotonennsonncncnsasanans 2 2 2
30 11027-G2 NUT, LOCK, 1/4 — 20 ... . iiiiiit it iinnennnnnnencncncnanns 4 | 4
31
32 00138-G4 SCREW, #6- 32 X 1/2 LG, .. iviiirieniiiecnnennenenennnanas 2 2 2
7/01/91 EZGOIEIET] Pg. L-2

|_EICTPIC]1]



HINGED LOAD DECK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part. 775 88775?’ 881
ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTYy
33 21548-G1 CLIP, FASTENING .. ..ot titieernornnnncrosossenronensenanns 2
34 00565-G3 WASHER, LOCK, #6 ... ..citiiniiinitiireesnnsnenencasasnas 2
35 17838-G1 BUSHING, NYLINER . ... itiiiiiiiiinrnnnnencenrnaennenenns 2
36
37
38 | 30542-Gt ‘SUPPORT, ROD, FRONT (FOR USE ON 775, 875 MODELS ONLY) .| 1 1 -
39 30542-G2 SUPPORT, ROD, REAR (FOR USE ON 875 MODEL ONLY) ........ - 1 -
40 30542-G3 SUPPORT, ROD, REAR (FOR USE ON 775 MODEL ONLY) ........ 1 - -
41 17838-G1 BUSHING .. .iiiiiniiienrresonernsrnsensnnsansnsonnennens 2
42 12064-G1 NUT, PUSH, 5/16 ... . iiiiiiiiiiiii ittt ittt in i inannnans 2
Pg. L-3 EZGOLENE 7/01/91

[ [EjCIPIC]1]



HINGED LOAD DECK ELECTRIC POWERED VEHICLES

7/01/91 EZGOMEEE Pg. L-4
.



MODEL DETAILS ELECTRIC POWERED VEHICLES

SEE _SEPARATE
SEATING SECTION

SEE COWL ATTACHMENT
(MODEL DETAILS, COMMON)

r 63 SEE FLOORMAT ATTACHMENT
(MODEL DETAILS, COMMON)

(MODEL DETAILS, COMMON)

SEE BUMPE
ATTACHMENT

Pg. M-1 EZGOMEEE 7/01/91



MODEL DETAILS ELECTRIC POWERED VEHICLES

SEE _SEPARATE
SEATING SECTION

SEE COWL ATTACHMENT
(MODEL DETAILS, COMMON)

SEE FLOORMAT ATTACHMENT
SEE BUMPER
ATTACHMENT (MODEL DETAILS, COMMON)

(MODEL DETAILS, COMMON)

7/01/91 EZGOMEET Pg. M-2



MODEL DETAILS

ELECTRIC POWERED VEHICLES

4 2 COWL ASSEMBLY
ATTACHMENT

BUMPER ATTACHMENT

Pg. M-3

EZGOLEUE

7/01/91



MODEL DETAILS ELECTRIC POWERED VEHICLES

=
. § N |
K \

COWL ASSEMBLY

46 INSTRUMENT PANEL

7/01/91 EZGOMEED Pg. M4



MODEL DETAILS ELECTRIC POWERED VEHICLES

REAR FLOORMAT -ATTACHMENT

HEAT SHIELD ATTACHMENT
144

(A l/ﬁms

@_——143
l

/

= /\

sl T
WGy...

/ -
/Lﬂ- DOOR PANEL
68 / HINGED
69 / b DRAWER LOCK MECHANISM  sesememee

DOOR PANEL ATTACHMENT ‘ ‘

PASSENGER SIDE

m— DOOR LOCK MECHANISM e

Pg. M-5 EZGOLEUE] 7/01/91
"



MODEL DETAILS ELECTRIC POWERED VEHICLES

FLOORMAT ATTACHMENT

BODY ATTACHMENT COMPONENTS

7/01/91 EZGOEET Pg. M-6



ELECTRIC POWERED VEHICLES

MODEL DETAILS

=101

JHYMAHYH ONY e
LH0ddNS 230 09HVD

16 06

H3dWNE HY3H DNILNNOW

JT0IHIA 40 INOHH
SQdvmol

7/01/91
[TelcTPICT]

[ >4 =] = | TEXTRON

Pg. M-7



MODEL DETAILS ELECTRIC POWERED VEHICLES

7/01/91 EZGOLEE Pg. M-8



MODEL DETAILS ELECTRIC POWERED VEHICLES

Pg. M-9 EZGOLEIT 7/01/91



MODEL DETAILS ELECTRIC POWERED VEHICLES

ITEM 172 (TOP COVER, FABRIC) NOT SHOWN

7/01/91 EZGOLIUEN Pg. M-10



MODEL DETAILS ELECTRIC POWERED VEHICLES

Pg. M-11 - EZGOMEE 7/01/91



MODEL DETAILS ELECTRIC POWERED VEHICLES

X1-881

X\-775

X1-875P
Xi-875

7/01/91 EZGOMEET Pg. M-12



ELECTRIC POWERED VEHICLES

MODEL DETAILS

Jivi3a

Y92~ 65¢ SW3Lli S3ANTONI - 852
LS2—Sv2 SWILl SIANTONI - v¥2

7/01/91

[ [EICIPIC]1]

EZGOLIEWEN

Pg. M-13



MODEL DETAILS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. 775M::2EL956
% Indicates a component that is not available as an individual part. 875/H 954 | 957
881 { 955 | 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy
1 00724-G3 BOLT, ELEVATOR, 5/16 - 18 X 1 1/2LG. ....ivviirviirvnenns - 6 6
2 00723-G1 WASHER, FENDER, STAINLESS STEEL, 65/16 .................. - 6
3
4 00660-G8 WASHER, FLAT, STAINLESS STEEL, 5/16 ...........ccvvvvvnn.. -1 6
5 | 00654-G3 NUT, LOCK, STAINLESS STEEL 5/16 - 18 .................... -16
6 |
7
8 30059-G1 BUMPER, FRONT ... ..iiiiiiiiinentnincensnaasnsannannsnas -1 1 1
9 30049-G1 STANDOFF, BUMPER ....... ittt iieerrneannnensonnnnss - 2 2
10 00725-G2 BOLT, CARRIAGE, STAINLESS STEEL, 3/8 - 16 X 3 1/2 LG. ..... - 4 4
11 00653-G1 WASHER, 3/8 .t i iiiiiiiiiiiiintnnensrnsenetanensencnnensas -1 4] 4
12 00654-G5 NUT, LOCK, STAINLESS STEEL, 3/8 =16 .........cccvviiennnen -1 41 4
13
14
15 30060-G2 BUMPER, SIDE, DRIVER'S SIDE .......iiitiiiienrninrnenrnnns -] 1 1
16 30060-G1 BUMPER, SIDE, PASSENGER'S SIDE ......cccvvvtieninvnvnnns -1 1
17 00725-G1 BOLT, CARRIAGE, 3/8 - 16 X 1LG. .....ciiriiiiienrnenrnens -1 2] 2
18
19 00654-G5 NUT, LOCK, 3/8 = 18 ... ivitirnniiniinennrneenncnnensnnens -1 212
20 |
21
22 19817-G1 NAMEPLATE, E=Z-GO ......citiiiiinneinneeniannsoannannns -1 1 1
23 12064-G3 PUSHNUT, 5/16 ....0uiiiiiiiteiiiiieeiniasssnaseonnnnnnns -13] 3
24 30502-G* * | COWL ASSEMBLY (INCLUDES ITEMS 25 -40) ........ e - 1 1
25 30041-G* - COWL, FIBERGLASS .....citiiiiiennenrninrnrecannceans -1 1 1
26 31551-G1 COWL SUPPORT WELDMENT .....cviiiirnnnncneennencnns -1 1 1
27 30054-G1 NUT, MOLLY JACK, 1/4 =20 .....viiriiiirnnrnnnnennens -1 2] 2
28 00726-G4 SCREW, SELF TAPPING, #6 X 1/2 LG, .....ovvviirnrnranns - 1107} 10
29
30
31 30055-G1 DASH TRIM, EXTRUSION . ... .0oitiiuinennrnreoensencnnnans -1 1 1
32 16705-G5 SCREW, STAINLESS STEEL, 1/4 - 20X 1 1/2LG. .......... -1 21 2
33 00660-G7 WASHER, 1/4 ... . ittt ittt iiennassaannnnns -1 4| 4
34 14390-G4 NUT, LOCK, 1/4 =20 ... .oiiitiiiiiiiiinennrnnencnnenns -1 2] 2
7/01/91 EZGOLEATE Pg. M-14

BESEFEL



MODEL DETAILS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775" 952 | 956
% Indicates a component that is not available as an individual part. 875/F 954 | 957
881 | 955 | 960
ITEM| PARTNO. {1 2 3 4 5§ DESCRIPTION QTy
35
36 11241-G6 BOLT, 1/4 - 20 X 1 3/4 LG. ...iiiiiinirinrensonsnnnsnns - 2 2
37 00559-G7 WASHER, 1/4 ...t iiiiiiiiiiittitinerineennasanennanas - 2 2
38 30036-G1 WASHER, RUBBER .. ...coviivrnrnssncnrncnronsonsnensns - 2 2
39 | 00559-G7 WASHER, 1/4 . .ottt ittt ttenneenansanannnens - 2 2
40 | 14390-G4 NUT, LOCK, 174 = 20 .....iiiirtiiinninenanonnnsnncnass - 2 2
41
42
43 30074-G1 PANEL, INSTRUMENT ... . iitiernrenerinrnannranensannoaens - 1 1
44 30072-G1 ASHTRAY ASSEMBLY 4.\ iviviiiinensntorerenasrnennnannnens - 1 1
45 10570-G1 RIVET, POP ittt iiiiitinteniontentsosanssossnasnasans - 2 2
46 00723-G1 WASHER, PULLUP ... .itiiiiiiintnrneenenrneennannnannnnns - 2 2
47 16705-G1 SCREW, STAINLESS STEEL, 1/4 - 20 X 1 LG. .....ccvvvnrnnnn. - 2 2
48 '
49
50 30064-G1 FLOORMAT, RUBBER, BLACK, 26 X 46 ........ccivivevnrannns - 1 1
51 30068-G1 RETAINER, FLOORMAT, 7 3/4 LG. ... . iiiiiiiireerenannnnnns - 2 2
52 30067-G1 RETAINER, FLOORMAT, REAR, 38 1/2 LG. ....covinirvnarnrans - 1 1
53 10570-G1 RIVET, POP .. .iiititiiiierrrrontensontansenscensanssnnnas - 8 8
54
55
56 00724-G3 BOLT, ELEVATOR, STAINLESS STEEL, 5/16 - 18 X 1 1/2LG.....{ - | AR| AR
57 30036-G1 WASHER, RUBBER .......ciiiinieinrnnessncosnsensnsnannss - | AR} AR
58 00724-G7 | BOLT, ELEVATOR, STAINLESS STEEL, 5/16 - 18 X 2 1/2 LG.....| - | AR| AR
59 00654-G3 N NUT, LOCK, STAINLESS STEEL, 5/16 - 18 ........... T - | AR| AR
60 B
61 30040-G* BODY, FIBERGLASS - 952, 954, 956, 960 ........cccvveninns - 1 1
62 30061-G1 SHIELD, LOWER . ...t itititeniitienreenoeoenrooensoansacess - 1 1
63 00729-G6 SCREW, SELF TAPPING, 6/16 - 24 X 3/4LG. .........cvvvun.. - 2 2
64 30078-G1 TRIM, SIDE, 32 3/4 LG. ......iviitiieriirveninananacansanans - 2 2
65
66
67 30320-G* DOOR, PANEL, HINGED, DRIVER’S SIDE (ITEMS 67 - 103 ARE
FOR 952 AND 960 MODELS ONLY) .....ivviivennrnnennnanen - 1
68 10570-G1 A I o | - 8 8
Pg. M-15 EZGOLEIREN] 7/01/91

[ EICTPIC]1]



MODEL DETAILS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. 775:l02502EL956
% Indicates a component that is not available as an individual part. 875/H 954 | 957
881 | 955 | 960
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
69 30501-G1 HINGE, DOOR . ...titiitunrnnennsossoesnssanensonsansnaens -1 21 2
70 30589-G1 | DOOR LOCK ASSEMBLY .. ..ivuivrurrnnroronrnncnnensansnnns -1 1 1
71
72
73 | 30311-G* DOOR, PANEL, PASSENGER'S SIDE .......ccvveirnernncnoens - 1
74 | 14801-G1 | RIVET, POP . .\.uvrnrreneeneeneenseneensearunecneneennn -1 4] 4
75 22524-G1 TAPE, FOAM ..ttt iiitiiiiiiineonernetosenseassnensnnannns - 1
76
77
78 30141-G1 FRAME ASSEMBLY, DECK ......iiiiiiiiernnnernnansnnansas - 1 1
79 00764-G1 BOLT, 5/16 — 18 X 1 LG. ..iviiiiiniinrennneennoennnnasnsas -1 8] 8
80 30036-G1 WASHER, RUBBER . ....citivteiensrnnraeonaseaseannsaesons -1 41 4
81 00723-G1 WASHER, FENDER, 5/16 ... .civiiiiiiiiinrninnrinsnnennanes -1 41 4
82
83 00660-G8 WASHER, 5/16 .. iiviiiiiiiiieienernnioesnneenssensenannas - 2
84 00654-G3 NUT, LOCK, 5/16 = 18 ...t iiiiiirinrnnrneensenrnnrnenanens - 8
85
86
87 30126-G1 BUMPER, REAR ... .itiitiiinnrenronseosnnsnnsasessnnsnnsas - 1 1
88 30043-G1 STANDOFF, BUMPER .......civiiiiiinieninrannsnsnsnsenans -1 2] 2
89 00725-G2 BOLT, CARRIAGE, 3/8 - 16 X 3 1/2LG. .....coivviiinnnnnnnn. -1 2] 2
90 00653-G1 WASHER, 3/8 . iiviiiirierreioncnssnseassosnacssnoesanss -1 2] 2
91 00654-G5 NUT, LOCK, 3/8 = 18 ...t viiiiirenrnnoennneonrnosnennnnns -1 2] 2
92 v
93 00725-G1 BOLT, CARRIAGE, 3/8 -~ 16 X 1LG. ...cvvvrernenennenannnn. -1 21 2
94
85 00654-G5 NUT, LOCK, 3/8 ~ 18 ...ccitiiiiiininernreensnsnacsnonnnns -1 2] 2
96
97 00725-G2 BOLT, CARRIAGE, 3/8 - 16 X 3 1/2LG. .. .ovviriiininnnennnss -1 2] 2
98 30205-G1 BRACE, DECKFRAME ........coiiiiieninceranvsnannnnsnnns -1 2] 2
99 00595-G1 WASHER, LOCK, 3/8 ... .ciiiiiiiiiiiiinnnrnronssnsnsnsaans -1 2] 2
100 00532-G5 NUT, 3/8 = 18 .. .iiiiiiiiiiiiiiininennonnsnennasoonnnnnas -1 2] 2
101 16705-GS SCREW, 1/4 = 20 X 1 1/2 LG, tiiiitiitiiiininnnneanonnannnns -1 21 2
102 00559-G8 WASHER, 5/16 ...t viiiiiitiierierertneneeneenanesoonnsnns -1 2] 2
7/01/91 EZGOLELT] Pg. M-16

ImEAEE



MODEL DETAILS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775 | 952 | 956
% Indicates a component that is not available as an individual part. 875/P 954 | 957
881 | 955 | 960
ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTY
103 22790-G1 TRIM, EDGE, 7 172 LG, «.iiiiiiinietersnensnreenasocanannns - 2 2
104
105
106 30073-G1 RIVET, POP (ITEMS 106 - 108 ARE FOR THE 954 MODEL ONLY) .| - | 12} -
107 | 30067-G2 RETAINER, FLOORMAT, 44 3/4 LG. ...........ccuv.n. e - 1 -
108 | 30584-G1 FLOORMAT, RUBBER, 15 1/2 X 45 .......oiviiiiinnnrnennns - 1 -
109
110
111 00764-G1 BOLT, CARRIAGE, 5/16 - 18 X 1 LG. (ITEMS 111 - 140 ARE
FOR 954 AND 955 MODELS ONLY) ...ivviinivecnnrvaernnnnns - 4 -
112 30036-G1 WASHER, RUBBER ......0viiinininnncniansninenncannnnnsnns - 4 -
113 00660-G8 WASHER, FLAT, STAINLESS STEEL, 5/8 .........c.civiiiinnn, -| 4 -
114 00654-G3 NUT, LOCK, STAINLESS STEEL, 5/16 = 18 ......cccvvvvvnennnn -1 4} -
115 00723-G1 WASHER, FENDER, STAINLESS STEEL, 5/16 .................. - 2 -
116
117
118 00725-G2 BOLT, CARRIAGE, STAINLESS STEEL, 3/8 - 16 X 3 1/2 LG. ..... - 2 -
119 30049-G1 STANDOFF, BUMPER ......c.voverierenncnssnncsnsoannannas - 2 -
120 00653-G1 WASHER, FLAT, STAINLESS STEEL, 3/8 ........cciiiiiiienenn - 2 -
121 00654-G5 NUT, LOCK, STAINLESS STEEL, 3/8 =16 .........cccivvvuennns - 2 -
122 00753-G3 SCREW, 1/4 = 20 X 1 1/2 LG, st viiitinnrennrnnronronssensns - 2 -
123 30054-G1 NUT, MOLLY JACK, 1/4 = 20 ....ciiiivnenninorsnisnrsnasons - 2 -
124
125
126 00725-G2 ~ | BOLT, CARRIAGE, STAINLESS STEEL, 3/8 - 16 X 3 1/2'LG. ..... - 2 -
127 -
128 006537G1 WASHER, FLAT, STAINLESS STEEL, 3/8 .......civviinrennnans - 2 -
129 00654-G5 NUT, LOCK, STAINLESS STEEL, 3/8 - 16 .......coivvreennnnes - 2 -
130 00725-G2 BOLT, CARRIAGE, STAINLESS STEEL, 3/8 - 16 X 1 LG. ........ - -
131
132 00654-G5 NUT, LOCK, STAINLESS STEEL, 3/8 =16 ........cicvvevnnnnas - 2 -
133
134
135 19817-G1 NAMEPLATE, E-Z-GO ......vvtvrnntvensosonsonsronesensons - 1 -
136
Pg. M-17 EZGOLEITT] 7/01/91

[ [EIC]PIC]1]



MODEL DETAILS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number o_f the product. 775:|’IZ;2EL956
% Indicates a component that is not available as an individual part. 875/H 954 | 957
881 | 955 | 960
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTy
137 30142-G1 FRAME ASSEMBLY, DECK (ITEMS 137 - 140 ARE FOR USE ON
954 AND 955 MODELS ONLY .. .ivieinrinenrnenenasacananens - 1 -
138 00372-G8 SCREW .. iiiiiiiitetneoeesantanssnssntssssscsnssensansas -1 4 -
139 31193-G1 SIDES, WOODEN STAKE ... .. iviinivrrnntnnrceronscnnsanses - 2 -
140 | 30226-G1 DECK, CARGO .. .iiiinenrnrnrnnnoonsaosecansncncnananannns - 1 -
141
142 33127-G1 SHIELD, HEAT (ITEMS 142 - 145 ARE FOR USE ON 954, 955,
956 AND 957 MODELS ONLY) ..vivrvrirvnronnnnernnnnnnnnnns - 1 1
143 30054-G1 NUT, MOLLY JACK, 174 = 20 .....oiiriiiitniinannennenenns - 3 3
144 16705~-G1 SCREW, STAINLESS STEEL, 1/4 - 20 X 1LG. ....cvvvivnnnrnns - 3 3
145 00644-G7 WASHER, LOCK, STAINLESS STEEL, 1/4 ............civiinn. - 3 3
146
147 30071-G2 BODY, FIBERGLASS (ITEMS 147 - 157 ARE FOR USE ON
957 MODEL ONLY) +iviiiiiiinnneronsnaranssecanssansonnnns - - 1
148
149
150
151 322390-G1 FLOORMAT, RUBBER, BLACK, 42 X 45 1/2 (ITEMS 151 - 157
ARE FOR USE ON 955 AND 957 MODELS ONLY) ......ccvvnunn. - 1 1
152 00891-G2 NUT, LOCK, PLASTIC INSERT,1/4 = 20 ....civievnivnncnnsnns - 6 6
153 00642-G7 WASHER, FLAT, 1/4 .. . iiitieinineentsennrncnsenanans - 6 6
154 16705-G1 SCREW, 1/4 - 20 X 1 LG, ... it iiiiieernocsntonscnnsnnas - 2 2
1585 32422-G1 TRIM, SIDE, 41 1/4 LG. .. .. iiiiiiiiiiitriienasnsonrsnnsnas - 2 2
156 30067-G2 RETAINER, FLOORMAT, REAR, 44 3/4 LG. ........ccovvininnnn - 2 2
157 10570-G1 | RIVET, POP ... .iitttiiiinnnnnennnaneenecaananossasssnes - 8 8
158 |
159
160 30064-G1 FLOORMAT, REAR, 15 1/2 X 45 (THIS ITEM FOR USE ON
952, 954, 955, 956, 957 AND 960 MODELS) .........ccevnvnnnn - 1 1
161 30042-G1 STEP PLATE AND RAIL (ITEMS 161 - 169 FOR USE ON
956 AND 957 MODELS ONLY) ..viiveiuinarnnrcnncnnnenconns -1 - 2
162 00725-G2 CARRIAGE BOLT, STAINLESS STEEL, 3/8 - 16 X 3 1/2 LG. ...... -1 - 2
163 30049-G1 STANDOFF, BUMPER . .....ciiitrirrntnrnrsnanrnrensesnnsnns -1 - 2
164 00653-G1 WASHER, FLAT, STAINLESS STEEL, 3/8 .......ocvvvieiinnnns - - 2
165 00654-G1 NUT, LOCK, STAINLESS STEEL, 3/8 - 16 ......covvvnennnann - - 12
166 22790-G1 TRIM, EDGE, 7 1/2 LG. ... iiiiitietinnenrtonrassncsennsnnns -1 - 2
7/01/91 EZGOLEINTE Pg. M-18

[ TEICTRICTT]



MODEL DETAILS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 7759' 052 | 956
% Indicates a component that is not available as an individual part. 875/H 954 | 957
881 | 955 | 960
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTYy
167 00777-G8 SCREW, STAINLESS STEEL, 7/16 - 14 X 1 LG. ...........u.en - - 2
168 00670-G2 WASHER, LOCK, STAINLESS STEEL, 7/16 ...........ccvu.n.. - - 2
169 00656-G7 NUT, STAINLESS STEEL, 7/16 - 14 . ... ..o vviiiiniiianenenn - -1 2
170
171
172 | 30627-G1 TOP COVER, FABRIC (ITEMS 172 AND 173 FOR USE
ON 960 MODEL ONLY) ..civiinrieronronronsoansnsnnnenanes -1 - 1
173 31760-G1 HUB CAP, CHROME ...... ...ttt tinrnnrsnssanronsnnsnnnes - -1 4
174
175 30611-G1 LOCK ASSEMBLY, DRAWER (FOR USE ON 952 AND 960
. MODELS ONLY) t.iitiieinrneconrnnrsnesnrcansoscnnnnnces - 1 1
176 30591-G1 BAR ASSEMBLY, COMPLETE (FOR USE ON 960 MODEL ONLY)
INCLUDES ITEMS 177 = 219 ... it iiiriiennrrneennsensannnns -1 - 1
177 30592-G* BAR TOP, FIBERGLASS .....itivvnerrnrnnenrninnansnens -1 - 1
178 30594-G1 LID, CHEST ....iitiiiiiirininnroessnrssenncennssnsnns -1 - 1
179 30598-G1 LID, ICE CHEST ...iiiiininrinreentsssonsonssasanneons - - 1
180 30613-G1 DOOR, SIDE ....iviiiiiiiitrorcentonssntsnsansssssons -1 - 2
181
182
183 30608-G1 DRAWER, SIDE .. ...ciiivteniantvnssnssconsecnasannons - - 1
184 30610-G1 DRAWER, FRONT ... vitireninrsrrarorocansnsnsnncnnns -1 - 1
185 30599-G1 LAZY SUSAN ... iiiitiiterenrnrrosasosesanessocnnsnnns -| - 1
186 30064-G1 MAT, RUBBER, 19 DIAMETER . .........ciiiienrnnnnrnaes - - 1
187 30603-G1 BOARD, CUTTING . ...t iiviiiiirnencroennrsonnnnsnns -] - 1
188 30602-G1 HOLDER, SILVERWARE .......cctvvvvereennnnns N -1 - 1
189 30604-G1 CUP DISPENSER ASSEMBLY ......iviiivrvnrennrencnones -1 - 1
190
191
192 31607-G1 HANDLE, LIFT oo i vt vitncnrnronsasosonsnansssanassnnns -1 -1 4
193 30403-G2 RIVET, POP .. viiiittierertnnsasnsossnsrasasnsnsensoos - -1 16
194 00559-G7 WASHER, PULLUP ... 0iiririneninnnnsnssonnsananensns - - | 16
195 30605-G1 BRACKET, DOOR CATCHMOUNTING ......o0vcveennnsnns - - 2
196 15058-G1 RIVET, POP .. it iitiiirarenasnreosneoaosonsanssansons -1 -1 4
197 30606-G1 CATCH, MAGNETIC ......ivtirinenrrnnncoscaresnnsnnns - - 2
198 * SCREW, MAGNETIC CATCHMOUNTING ................u. -1 -1 4
Pg. M-19 EZGOIEI 7/01/91

[ [EICIPIC]1]



MODEL DETAILS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. 7751::2&956
% Indicates a component that is not available as an individual part. 875/H 954 | 957
881 | 955 | 960
ITEM| PART NO. 2 3 4 5 DESCRIPTION QTy
199 31490-G1 HINGE, CHROME .......¢c.ciiiutvnennrnoronrsoscnnsonss - -] 4
200 00138-G6 SCREW, #6 — 32 X 3/4 LG. .. .. iiiiiiiriinntintnenannanns - -18
201 00559-G3 WASHER, FLAT, #6 .....cviiirriecenenorontsnscensnanes - -1 8
202 00565-G3 WASHER, LOCK, #6 ....vivirrnnererroeneraronsnssenans - -1 8
203 | 00525-G5 NUT, #6 =32 .o iiiiiiiiinenrnnnnoasnssressncresnsanens - -1 8
204 | * L 2 -1 - 8
205
206
207 * PLATE, MAGNETIC CATCH ... .ovvniiiiinrenenennsnnnns - - 1
208 * SCREW L .iiiitiiiiiniin ittt eanaas - - 1
209 30596-G1 HINGE, LID ...t iiiiiiiiiieiiitiancnnrnessnsansonasnaas - - 2
210 00738-G6 SCREW, #6 — 32 ...ttt iiiinuinenoarostsnsincsnssasonns - | - 8
211 31491-G1 HANDLE, LID .. .itiiiiiiiiiiiiiensnrnonsnranscensonns -1 - 1
212 00710-G4 SCREW, 1/4 - 20 X 1/2 LG, ...ivvirintiiinrenranesnsonns - - 1
213 00819-G3 WASHER, FLAT, 1/41.D., 1174 0.D. ....ccivivrreerrnnnnn - - 2
214 14390-G4 NUT,LOCK, 1/4 = 20 ... it iiiienenrienrsntorscarsanas - - 1
215 32416-G1 BUMPER, RUBBER ......00vvivrienennroncenronsnnnsnses -1 - 1
216 30601-G1 TRIM EDGE, BLACK, 25 FEETLG. .....vvivnivnrnnrennnons - | - 1
217 30073-G1 RIVET, POP .. iiiiiieiiiitetintoneantonsantanscansnnss - - 2
218 00138-G8 SCREW, #8 - 32 X 1 LG tviiiiinienntnnronesnrsosannnnns - - 2
219 00526-G1 NUT, #8-32 ... iiiiiiiinrieiinronnsntsnssaronssnnsoass - - 2
220
221
222 30572-G1 . FRAME, CANOPY (ITEMS 222 - 234 FOR USE ON 960
MODEL ONLY) ....cvivvivnernncnanronsasonnns eveesaa - - 1
223 30628-G1 T SUPPORT, FRONT . ..vitiiiinienonnrornsncnsnsonsnsnsons - - 1
224 30629-G1 SUPPORT, REAR ... .vtivintereransnanenosasnconanansas - - 1
225 30625-G1 SPACER, FRAME .......civitierinencorrnrosonsnenanass - - 2
226 31395-G1 CAP, TUBE .....vivvinvnnnsarasancnsstonsasssansononsa -1 - 6
227 00779-G5 SCREW, 1/4 = 20 X 2 1/2 LG. sttt ivirvreninenvonnnnenns -1 -1 4
228
229 16705-G8 SCREW, 1/4 = 20 X 2 LG. ... viviinrnrerennnervnnsannens - ~-18
230 16705-G5 SCREW, 1/4 =20 X 1 1/2 LG, s .o iieireieiitennnncasnnns - -1 4
231 30630-G1 BRACKET, CANOPY MOUNTING .....ciivencnnnnonnennnnns -1 - 2
232 00727-G1 WASHER, FLAT, FENDER .......ci0viereiievnenssasnsans - - 120
7/01/91 EZGOLEITT Pg. M-20

REEESEL



MODEL DETAILS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 7751 952 | 956
% Indicates a component that is not available as an individual part. 875/F 954 | 957
881 | 955 | 960
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTyY
233 00559-G7 WASHER, FLAT, 1/4 ... . iiiiiiiiiitiniennenncacnnnnens -1 -1 18
234 14390-G4 NUT, LOCK, STAINLESS STEEL, 1/4~-20 .......coivveurnn. - -] 10
235
236
237 | 19817-G1 NAMEPLATE, E-Z-GO .. vivinierererensosnoncaneaenncanans 1 -1 -
238 | 12064-G3 NUT, PUSH, 3/16 ... ittt iiieiniintnrssnnennnennnanans 3 -1 -
239 30061-G1 SHIELD, LOWER ... ittt iiiiiitnnnanntorecensacnsearanans 1 -1 -
240 00729-G6 SCREW, SELF TAPPING, STAINLESS STEEL,
BB =24 X 3/4 LG, ..ottt ittt iitenrnracarenansnaannnas 4 -1 -
241
242 XXXX-XX DECK, HINGED LOAD (SEE SEPARATE ILLUSTRATION) .......... 1 - -
243 33012-G3 BACK REST ASSEMBLY ...iviiternrnnnneneneensncnanananans 1 - -
244 33065-G1 SEAT BACK ASSEMBLY (INCLUDES ITEMS 245 - 251) .......... 1 - -
245 30691-G1 SUPPORT, SEAT ... iiitiirrurnruraserennnensonsonans 1 - -
246 30716-G1 BACK, SEAT ...ttt tiiiiiiininntsorostostsaconsaansonns 1 -] -
247 16705~-G3 SCREW, STAINLESS STEEL, 1/4 - 20 X 3/4LG. .....cc.ut.. 4 - -
248 30708-G1 L 2 - -
249 00722-G2 BOLT, CARRIAGE, STAINLESS STEEL, 1/4 - 20 X 1 LG. ..... 4 - -
250 00660-G6 WASHER, STAINLESS STEEL, 5/16 ......cvvvivrvnrecnnnns 4 - -
251 00654-G3 NUT, LOCK, STAINLESS STEEL, 5/16 - 18 ........cc0vuuns 4 -1 -
252
253 22281-G6 TRIM, SEAT SUPPORT, 76 5/8” LG. ....vvverrvvnnneennnn. 1 -1 -
254 16705-G5 SCREW, STAINLESS STEEL, 1/4 -20 X 3/4LG. ............ 12| - | -
255 00891-G2 NUT, 174 = 20 ...ttt it enenreeansannaansans 2] - | -
256 ‘
257
258 33052-G1 FRONT SEAT ASSEMBLY (INCLUDES ITEMS 258 - 264) ......... 1 -1 -
259 30715-G1 DECK, SEAT ¢t ititirtereettinnenrosencannssaansoencnnes 1 -1 -
260 33014-G1 BOTTOM, SEAT ... .iiiiiiiiiiietnttnenasssnsninsnsaas 2 -1 -
261 30680-Gt SPACER ...ttt i it i ittt i et eaana 2 -1 -
262 00774-Gt SCREW, STAINLESS STEEL, 1/4 - 20 X 3 LG, ............. 4 | - | -
263 16705-G8 SCREW, STAINLESS STEEL, 1/4-20 X 2LG. ............. 4 -1 -
264 16469-G1 WASHER, FENDER ......ciiiiiiinennrncennenreanenenss 8 - -
265
266
Pg. M-21 EZGOMEI 7/01/91

_{EIC]PIC]1]



MODEL DETAILS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775’[ 952 | 956
% Indicates a component that is not available as an individual part. 875/H 954 | 957
881 | 955 | 960
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
267 10570-G9 RIVET, ALUMINUM, 1/8 X 11/32 ...t iviii ittt iiiininennnnenn. 4 -1 -
268 * LABEL, IDENTIFICATION ..\ iviererireneoenenncnrneanannnesas 1 -1 -
269
270 00378-G4 SCREW, #10 =24 X 1/2 LG. .. .ivvriniernninenenenanannenns 4 -1 -
271 00565-G5 WASHER, LOCK, #10 ... .. 0iiiiitterininentnennnaranananens 4 -1 -
272 | 00526-G3 | NUT, #10 =24 ......ouiiiiinneiinneiinneinneiiieinneenan, 41 - | -
273 22281-G9 TRIM, DASH (2 174 LG.) . .viiiiitit it iinantenseserananannes 1 -1 -
274 22281-G7 TRIM, DASH (21 1/2 LG.) .o tiiitiiiiiiennneneanrananansns 1 - -
275 | 30707-G1 N I I P 1 -1 -
276 22281-G8 TRIM, CONSOLE “ 1/2 LG.) ttiviitntieinieeennnenrnnnonanns 1 - -
277
278 30340-G1 PANEL, INSTRUMENT . ... .itiiiiiiiiinnrnretancnnarnnannans 1 -1 -
279 30392-G1 PLUG, INSTRUMENT PANEL (2 1/2) .....covivrivinnnrnnnnnnns 3 - -
280 20271-G1 PLUG, INSTRUMENT (3/8) . ..iviuivrernuinenrnrennanenannnns 1 - -
281 XXXX-XX SWITCH, IGNITION (REFER TO ELECTRICAL SECTION FOR
PART NUMBER) :
282 XXXX-XX SWITCH, LIGHT (REFER TO ELECTRICAL SECTION FOR
PART NUMBER)
7/01/91 [ =~ ci = | TEXTRON]

[ TEICTPICTY]

Pg. M-22



MOTOR, 2 H.P. ELECTRIC POWERED VEHICLES

[4)]
(4]
l ——
N r_—
@ )
& 53]
¥ )
i 1E
Qlx
= .
)
- o
z
-l
w
a
o
=3
Pg. N-1 EZGOLENTE - 7/01/91

BESEE



MOTOR, 2 H.P.

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. I\lnzLD::-
% Indicates a component that is not available as an individual part. MODELS
! ]
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy
1 22858-G1 MOTOR, 2 H.P. (INCLUDESITEMS 2 - 22) ......ccvivvennnnnnn 1
2 16922-G1 ENDSHIELD, COMMUTATOR .. .....iiiiiiiiinincnrnnasns 1
3 13483~-G1 WASHER ... ittt ittt iacesnacetnsaananaans 4
4 16919-G1 SCREW, MOTOR CLAMP . ... iiiiiiiinernctnracnnnnanss 2
5 | 15437-Gt BUSHING, INSULATOR ... .iiiiiiiiiiiirniineneeencnsasns 4
6 | 15438-G1 WASHER, INSULATOR ... \vitienennnenenenenenennnnnenns 4
7 15440-G1 1 O I 4
8 23234-G1 SCREW, POLE PIECE . . ...civiiiitien i inernsencenonnss 8
9 15442-G1 WASHER, INSULATOR, TERMINAL .........coiiiiieinnnass 4
10 16917-G1 BRUSH ..ttt ittt iieinnrentansoetnoaannnsans 2
11 16916-G1 BRUSHRIGGING ......cvitirriienronreernnenssnannncass 1
12 15446-G1 SPRING, BRUSH . ...ciiiiitiiniiernncaennesnssncannanss 4
13 51333-G1 SCREW, BRUSH RIGGING MOUNT ...........cciiviiunnnens 2
14 * FIELD POLE PIECES . ... .o iiiiiiitiiiiiieiintnrannrnans 4
15 * SHELL, STATOR . ... iiiiiiiiiiennrennesennssansstsnnns 1
16 23235-G1 FIELD COILS (SET) +.vviininiennncennruasnnncosnsasanas 1
17
18 16948-G1 GASKET .iiiiiiiiit it rretensrnscnsnnsossnssnsensnnns 4
19 23237-G1 S 1
20 16918-G1 BALL BEARING, COMMUTATOREND .........cciiivinnennnn 1
21 16930-G1 RETAINER, BEARING ......ccitvvteriniernroernecannncnnns 1
22 23236-G1 SCREW, BEARING RETAINER .......ccviviiiinnrnncncnnsns 3
7/01/91 EZGOLEITT Pg. N-2

[TECTPICTT]



ELECTRIC POWERED VEHICLES

REAR AXLE, HYDRAULIC / MECHANICAL

7/01/91
| [ElCIPIC]1]

EZGOLIEIET]

Pg. P-1



REAR AXLE, HYDRAULIC BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. gt
% Indicates a component that is not available as an individual part. gg? gg?
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTyY
1
2 25201-G32 | REAR AXLE, MOTOR AND BRAKE ASSEMBLY (INCLUDES ITEMS
B3 =589, 70, 71) ...itiiriit ittt ittt e e, 1 1
3 00559-G7 WASHER, 1/4 .. ittt iii it iieteeteetsaneaeannnans 3 3
4 | 00565-G7 WASHER, LOCK, 1.4 ... . it iiiiiiettiintenennnenennnns 3 3
5 | 00797-G2 SCREW, 1/4 - 20 X 1 1/4 LG. ... iv ittt iiiinnennnennenns 3 3
6 XXXXX-XX MOTOR, 2 H.P. (SEE MOTOR SECTION) .................. 1 1
7 31843-G2 REAR AXLE AND BRAKE ASSEMBLY (INCLUDES ITEMS
B-59, 70, 71) ...ttt i e et e 1 1
XXX -XX BRAKE SET ....vvviiiirnrneentoroenennsarnnannnnan 1
9 * REAR AXLE ASSEMBLY (INCLUDES ITEMS
10-59, 70, 71) ..ottt i it errr ey 1 1
10 23501-G2 GEAR SET (INCLUDES ITEMS 11 - 13) ............. 1 1
11 23503-G2 GEAR, INPUT ... ittt ieiiiiennrannnns 1 1
12 23505-G2 ) GEAR, INTERMEDIATE .......ciieinvronrannnas 1 1
13 20376-G2 GEAR, OUTPUT ... it ii it iiirerienncnnnnnnns 1 1
14
15 23520-G1 BALL BEARING, INPUT GEAR .. ....covvernrnnenrnnnnns 1 1
16 23519-Gt BALL BEARING, INPUT GEAR, INTERMEDIATE ........... 1 1
17 23525-G1 SEAL, O-RING .....ciiiiiienrnneeerencaasssnsanenes 3 3
18 23526-G1 SEAL, O-RING .......0iiitiiiinienonneennsenrannnns 2 2
19 23521-G1 BALL BEARING, INTERMEDIATE GEAR .. ....ccvvvveeenns 2 2
20 23530-G1 RETAINING RING .........cooiviiiiiiiiiininnnnn., 3 3
21 23531-G1 COVER, DUST ...iiiiiiii it iiinitneerasoraonsnsnnss 1 1
22 17473-G1 ~ | BALL BEARING, OUTPUT GEAR .............. e 2 2
23
24 18463-G1 DIFFERENTIAL ASSEMBLY (INCLUDES ITEMS 25 - 31) ... | 1 1
25 13108-G1 CASE, DIFFERENTIAL .. ....ivvernreenneneeennennn 1 1
26 13106-G1 WASHER, THRUST PINION GEAR ....vvvvinrnnnnnnn, 2 2
27 13104-G1 WASHER, THRUST DIFFERENTIAL GEAR ............. 2 2
28 18060-G1 GEAR, DIFFERENTIAL ........cciitiiininnennrnnnn. 2 2
29 13105-G1 GEAR, PINION ... ..iiiiiiiniiinienenenarenenans 2 2
30 13107-G1 SHAFT, PINION GEAR ... ..0iitiiinnernennennnnens 1 1
31 13102-G1 PIN, LOCKING ....0itiiiiienenrneneneenennranans 1 1
32

7/01/91 EZGOEIT] Pg. P-2




REAR AXLE, HYDRAULIC BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 875 | 955
% Indicates a component that is not available as an individual part. 887851P 957
ITEM | PART NO. 2 3 4 5 DESCRIPTION QTY
33 00433-G1 SCREW, 3/8 ~-24 X 1 1/8LG. ...vviinennrnrnennnn 4| 4
34 00532-G6 L - e 4| 4
35
36 * AXLE HOUSING (INCLUDES ITEM 38) .............. 1 1
37
38 1 15118-G1 SCREW, 3/8 - 16 X 21/8LG. ........cccvu.n.. 4] 4
39
40
41
42 20536-G1 SEALANT (ENOUGH FOR ONE APPLICATION) .......... 1 1
43 23527-G1 PLATE, COVER .....c.iiiiiiittnnrnratocnnrnsnanans 1 1
44 15558-G1 SCREW, 5/16 - 18 X 3/4LG. ...ttt iininaennnans 10 10
45
46 14585-G1 SEAL, OIL (INNER) .....eviiininrnnannnnneannnnnnans 2 2
47 23590-G1 KIT, AXLE SHAFT, DRIVER'S SIDE (INCLUDES ITEMS
49 = 53) ... i ittt it e e e i e 1 1
48 23590-G2 KIT, AXLE SHAFT, PASSENGER'S SIDE (INCLUDES ITEMS
B9 -~ B3) ... ittt ittt e 1 1
49 * SHAFT, AXLE ... .. iiiiiiitintensnneenseassonns 1
50 18396-G1 BOLT, LUG ...titiiiiii it iitonennsanonsnass 5
51 14586-G1 KIT, BEARING AND RETAINING (INCLUDES ITEMS
B2, 53) ...ttt i ittt e 1 1
52 13084-G1 BEARING, AXLE .....iivviuierevinenennnnnans 1 1
53 14584-G1 RETAINER, INNER .. .....co0ivirieancoinenanens 1 1
54 13091-G1 ~ GASKET ittt iiiititerineneeeraceneneasenennnns 2 2
55 21557-G1 RETAINER, OUTER . .....0ivitentseresasenennnenncens 2 2
56 21559-G1 SEAL, WIPER ... .iiiiiiiiieiiiinannennrnnnenenonens 2 2
57 23826-G1 KIT, VENT PLUG (INCLUDES ITEMS 58, 59) ........... 1 1
58 19039-G1 PLUG, VENT ...ttt iiiiiiiiiietnnnenanncnnnns 1 1
59 23827-G1 BUSHING, REDUCER ......civiiiiiinnnnnnnnnnenns AR | AR
60 - KIT, SLIDE HAMMER . .. ittt ittt titeaenreneonrennsoennanens NA | NA
61 bl TOOL, SEAL REMOVAL .. ..ciiiiiiiitiinnnrnsonoernansnenns NA | NA
62
63
64
Pg. P-3 EZGOLEETT] 7/01/91

(_EICIPIC]1]



REAR AXLE, HYDRAULIC BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part. gg;& gg?
ITEM| PARTNO. {1 2 3 4 5§ DESCRIPTION QTY
65
66
67
68
69
70 | 15483-G1 NUT, SLOTTED, 5/8 = 18 .. uviitiiieiinenneennennnss 2| 2
71 10387-G1 PN, COTTER, 1/8 X 1 1/2 LG, ..ciitiiirininneanennns 2 2
7/01/91 EZGOLEE Pg. P-4

[TEICTPICTY]



REAR AXLE, MECHANICAL BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775 | 958
* Indicates a component that is not available as an individual part. ggi 960
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTy
1 25201-G29 | REAR AXLE, MOTOR AND BRAKE ASSEMBLY (INCLUDES ITEMS
3 =59, 70, 71) ..iiiiritiiiiiittteertrtstciceritnttetaaenan 1 1
2
3 00559-G7 WASHER, 1/4 ...ttt it iiie e rerenensnennnnsnenns 3 3
4 | 00565-G7 WASHER, LOCK, 1.4 ... .. ittt iininenrnennnananans 3 3
5 | 00797-G2 SCREW, 1/4 - 20 X 1 1/4 LG, ..o iv v irinnnninennnnnneans 3 3
6 | XXXXX-XX MOTOR, 2 H.P. (SEE MOTOR SECTION) .................. 1 1
7 30927-G2 REAR AXLE AND BRAKE ASSEMBLY (INCLUDES ITEMS
_ 8-59, 70, 71) ..ttt i ettt et i 1 1
XXXXX-XX BRAKE SET .....iitiiiinnrnnrenrsnseaesnsssosonsans 1 1
* REAR AXLE ASSEMBLY (INCLUDES ITEMS 10 - 59,
7 1) T 1 1
10 23501-G2 GEAR SET (INCLUDES ITEMS 11 - 13) ............. 1 1
11 23503-G2 GEAR, INPUT ... .. iiiiiiieiinenrntannannns 1 1
12 23505-G2 GEAR, INTERMEDIATE ..........ccviiivnnanne. 1 1
13 20376-G2 GEAR, OUTPUT ... it iiiinitieenininenasnns 1 1
14
15 23520-G1 BALL BEARING, INPUT GEAR ... .oiiiinrenrninenannns 1 1
16 23519-G1 BALL BEARING, INPUT GEAR, INTERMEDIATE ........... 1 1
17 23525-G1 SEAL, O-RING ... .iviniiniriienerassssnensnososassns 3 3
18 23526-G1 SEAL, O-RING ... ititirirtniorrointerensnenosnnans 2 2
19 23521-G1 BALL BEARING, INTERMEDIATE GEAR . . ....ccivvvnnnnns 2 2
20 23530-G1 RETAININGRING ......c0iviieinrnrneennnnnenananans 3 3
21 | 23531-G1 COVER, DUST . \ueeeeeenneeeeeneeeeanneeeennn, 1] 1
22 17473-G1 ~ |, BALL BEARING, OUTPUT GEAR .............. e 2 2
23 '
24 18463-G1 DIFFERENTIAL ASSEMBLY (INCLUDES ITEMS 25 - 31) ...| 1 1
25 13108-G1 CASE, DIFFERENTIAL .....cvviireennenrnnnnranens 1 1
26 13106-G1 WASHER, THRUST PINION GEAR . .........ccvvvnnn. 2 2
27 13104-G1 WASHER, THRUST DIFFERENTIAL GEAR ............. 2 2
28 18060-G1 GEAR, DIFFERENTIAL .. ... iiiiiinennrninennnnas 2 2
29 13105-G1 GEAR, PINION ... . iiiiiiiiiiinieinernenneannns 2 2
30 13107-G1 SHAFT, PINION GEAR . .....ccvitienrnennenrennns 1 1
31 13102-G1 PIN, LOCKING .....civiitiientenrenecnoneneannans 1 1
32
Pg. P-5 EZGOLEITT] 7/01/91

[ [EICIPIC]1]



REAR AXLE, MECHANICAL BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775 | 956
% Indicates a component that is not available as an individual part. _ ggi 960
ITEM|( PARTNO. |1 2 3 4 5 DESCRIPTION QTY
33 00433-G1 SCREW, 3/8-24 X 11/8LG. ....cvvvrrivnnrnnn.. 4 | 4
34 00532-G6 NUT, 3/8 = 24 ... it it tienianennas 4 | 4
35
36 * AXLE HOUSING (INCLUDES ITEM 38) .............. 1 1
37 :
38 | 15118-G1 SCREW, 3/8 - 16 X 2 1/8LG. ....vvvvvrnnnnnnn 41 4
39
40
41
42 20536-G1 SEALANT (ENOUGH FOR ONE APPLICATION) .......... 1 1
43 23527-G1 PLATE, COVER ......iitiiiiiiiiirnrnrnnennnenncnns 1 1
44 15558-G1 SCREW, 6/16 - 18 X 3/4 LG. .......vvveinrnnnennnnn. 10 10
45
46
47
48
49
50
51
52
563
54
55
56 .
57 23826-G1 ' ] KIT, VENT PLUG (INCLUDES ITEMS 58,59) ... .. ......... 1 1
58 | 19039-G1 ' PLUG, VENT . ..tiineiniiiieenenennenenannnnnn, 1| 1
59 23827-G1 BUSHING, REDUCER . .....oiiievnennenrnenenrnnns AR | AR
60 bl KIT, SLIDE HAMMER . ...ttt ii it tii it inetneenenennnenennas NA | NA
61 e TOOL, SEAL REMOVAL ... itiiiiiiiiinenrenennennenennnns NA | NA
62
63 23518-G1 SHAFT, AXLE, DRIVER’S SIDE (INCLUDES ITEMS
L - 3 1 1
64 23518-G2 SHAFT, AXLE, PASSENGER’'S SIDE (INCLUDES ITEMS |
B5 — B8) ... ittt it ittt 1
65 15114-G1 SEAL, AXLE ... ittt it ittt et enretennennaann 2 2
7/01/91 EZGOLEWE] Pg. P-6

[TEICTRICTY]



REAR AXLE, MECHANICAL BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775 | 956
% Indicates a component that is not available as an individual part. ggi 960
ITEM| PART NO. 2 3 4 5 DESCRIPTION QTyY
66 15113-Gt RETAINING, RING ... ...t ieieenneererooneronnnennes 4
67 156112-G1 BALL BEARING AXLE, AXLE .......cciiieneriennnnnns 2 2
68 15485-G1 WASHER, 20mMm . .....ouiiiiinenrenerneenneencnnnns 2 2
69
70 | 15483-Gt NUT, SLOTTED, 5/8 = 18 +.vovvviireeinenennennnnnns 2
71 | 10387-Gt PIN, COTTER, 1/8 X 1 1/2 LG. .. .iiiientininnennnnnns 2
Pg. P-7 EZGOMEET 7/01/91

__{EICIPICI1]



REAR AXLE, HYDRAULIC / MECHANICAL

7/01/91 EZGOEET Pg. P-8



ELECTRIC POWERED VEHICLES

REAR SUSPENSION

11817 31vH3ad3S 338
JIXV HV3H

7/01/91
[ TEICTPICT]

EZGOLEUEN

Pg. Q-1



REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. MigE'L
% Indicates a component that is not available as an individual part. DESIGNATED
BELOW
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 31435-G1 LEAF SPRING, 3 LEAF (ITEMS 1, 6, 11, 14 - 26
ARE FORUSE ON 775 MODEL) ......civiiiiiiernnnennnnnns 2
2 31397-G1 LEAF SPRING, 5 LEAF -~ COMPLETE WITH NYLON BUSHINGS
(ITEMS 2, 5, 9, 10, 12 - 14, 16 — 24, 26, 27 ARE FOR USE ON
_ 875, 875P, 881, 955 AND 957 MODELS) ........ccvvivniinnens 2
3 | 31397-G1 LEAF SPRING, 5 LEAF — COMPLETE WITH NYLON BUSHINGS
(ITEMS 3, 5, 9 - 11, 14 - 24, 26, 27 FOR USE ON 952 AND
960 MODELS) ..vtviiuinnnernsrnsensonsnnenesncsnssnoses 2
4 31397-G2 LEAF SPRING, 4 LEAF - COMPLETE WITH NYLON BUSHINGS
(ITEMS 4, 5,9 - 11, 14 - 24, 26, 27 FOR USE ON 954 AND
956 MODELS) .. vvitiitintenennennsoneeassneeasonsnsenanns 2
5 20098-G1 BUSHING, RUBBER, LEAF SPRING .........cvvetinvrnnrnnnsns 4
6 20098-G1 BUSHING, RUBBER, LEAF SPRING (FOR USE ON 775 MODEL) ... 12
7
8
9 30035-G1 SHACKLE, SPRING .....civiniirnrrnsrnsrnrensrassssnssnasns 2
10 30035-G2 SHACKLE, SPRING .....0ivviiiiiiienneraernseassoconsoonns 2
11 32196-G1 PLATE, MOUNTING SPRING . ...iivvvernernnrnsrnnsncnnsnnnns 2
12 32194-G1 PLATE, MOUNTING SPRING . ....citiirnireeenncennnecannnnns 2
13 30553-G1 U-BOLT, 3/8 .t iiiiiiiiinitiinteennsoaeenssassncensnanns 4
14 11098-G5 NUT, LOCK, 3/8 = 18 ...iiiiiiiiiiiietnieneinnnnnnncnncns 8
15 32195-G1 U-BOLT, 3/8 . itiiiiiiiitiitiiiinnenetateoneacsnconsnanns 4
16 21781-G1 SHOCK ABSORBER .. et tvvvnetunrnssensancnssasnnsoasansans 2
17 00560-G5 WASHER, 5/8 .. vitviieiinniueennsrosonsoesnssonseannsonss 2
18 00458-G8 BOLT, 5/8 ~ 11 X 3 LG, +oitviiriiiireernronnassnsnnnnaens 2
19 | 00551-G5 ~ | NUT, LOCK, 5/8 = 11 ....viuiirrnrnnennraennannns S 2
20 -
21 10194-G1 BUSHING, RUBBER SHOCK ......ciiiiviirneenreernereanonnns 4
22 10435-G1 WASHER, SHOCK ABSORBER .. ... iivvterrneneranrnnnnconsns 4
23 00532-G6 NUT, SHOCK ABSORBER .. .....cciiviuiernnrennncnnconsaannns 2
24 15727-G1 BOLT, SHOULDER 1/2 X 2 3/8LG ...t vvviiiiitncnnrennncnnss 6
25 19675-G1 SHACKLE, SPRING ......ciiiiiinitinionninenesssneacnsoanns 2
26 13521-G4 NUT, LOCK, 3/8 = 16, UNITORQUE .........covvvrirnnnncnnss 6
27 00771-G2 WASHER, NYLON ... iiiiiiiiiiiiieeenenonnsnasnasnnannns 2
7/01/91 EZGOMEET Pg. Q-2

TeECTRICT]



ELECTRIC POWERED VEHICLES

SEATING, BENCH

ivi3ad

0L-2 SW3LI SAANTONI - |

7/01/91

EZGO0LEITE

Pg. R-1




SEATING, BENCH

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. HOPEL
% Indicates a component that is not available as an individual part. 954 | 956
955 | 957
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 33018- G* | BENCH SEAT AND BACK ASSEMBLY (INCLUDES ITEMS 2 - 10) .. | 1 1
2 33013- G* BENCH SEAT ASSEMBLY ......ivtiieniieienennenennnnnnns 1 1
3
4 33012- G* BACK REST ASSEMBLY ...t tiiiiiieiiniiernnnnanannnns 1 1
5 | 30021-G1 FRAME, SEAT .....tntininrnenentaneneneanenenennannn. 1] 1
6 | 26584-GO1 CAP, BACKREST ....\vvrvreueernenennrineenennenannns 11
7 00740-G4 SCREW, STAINLESS STEEL, #10-32X 1/2 ........ccvvn... 5| 6
8 16705-G1 SCREW, STAINLESS STEEL,1/4 - 20 X 1LG. ..........un.. 11| 11
9 00660-G7 WASHER, STAINLESS STEEL,1/4 ........ccviviiinninnnnnn. 11| 11
10 00664-G7 WASHER, STAINLESS STEEL, LOCK, 1/4 ...........cvavun. 1] 1
11
12 30031-G2 HINGE, MALE ... .iiiiiiiiiiiiiiiieinneaeroennennnannnanns 2] 2
13
14 16705-G5 SCREW, STAINLESS STEEL,1/4 - 20 X 1 1/2LG. ....ccvvvnnnn. 4| 4
15 00660-G7 WASHER, STAINLESS STEEL,1/4 .......cciiiiiiinnnnnnnnnnns 4 | 4
16 00891-G2 NUT, LOCK, NYLON INSERT,1/4 =20 ......cviivuernennnnnans 4| 4
17
18
19 16705-G1 SCREW, STAINLESS STEEL,1/4 - 20 X 1 LG. .....cvvvvvennnn.. 1 1
20 00664-G7 WASHER, LOCK, STAINLESS STEEL,1/4 ........cvvvvvvnenrnn. 1 1
21 00660-G7 WASHER, STAINLESS STEEL,1/4 ..........cotiiiiriirnnnnnnn 2| 2
22 30054-G1 NUT, MOLLY JACK, 1/4 =20 .....ciiiiiiiiiinnnanninnnnsnns 1 1
7/01/91 EZGOLEUIT] Pg. R-2

[TTEICTPICTT]



SEATING, CONVERTIBLE ELECTRIC POWERED VEHICLES

Pg. R-3 EZGOLMENE 7/01/91



SEATING, CONVERTIBLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part. 875P]
ITEM PART NO. 2 3 4 5 DESCRIPTION QTY
1 33055-G01 | CONVERTIBLE SEAT ASSEMBLY (INCLUDES ITEMS 2 - 11) ...... 1
2 33060-G01 CONVERTIBLE SEAT ... ..itittiitietirenrnrerenenennnnns 1
3 33043-G01 SEAT BACK SUPPORT . .viviitiirerrneernennenenseneennns 1
4 25807-G SEAT BACK ASSEMBLY ... ¢ivieiiirnnnenraenncnnnanans 1
5 | 33012-G03 BACK REST ASSEMBLY ...ttt vitietineenneeneennnnnns. 1
6 | 16705-G3 SCREW, STAINLESS STEEL, 1/4 - 20 X 3/41LG. ............ 6
7 16705-G1 SCREW, STAINLESS STEEL, 1/4 - 20 X 1LG. ............. 2
8 00307-G1 WASHER, STAINLESS STEEL, 1/4 .......ccvieiiinnrnnn.. 4
] 00891-G2 NUT, LOCK, NYLON INSERT, 1/4 - 20 ......cciivvvnnnnnn 4
10
1 33061-GO1 SEAT DECK . tiiiiiiii it iitteterneeerernensonnenanneas 1
12
13 00976-G08 | SCREW, STAINLESS STEEL, 5/16 - 18 X 1 LG. ........couvunnn. 2
14 00569-G2 WASHER, 5/16 ...ttt ittt ieiieieiinrnenennenennnnoans 6
15 00891-G3 NUT, LOCK, PLASTIC INSERT, 5/16 — 18 .......ccciiivennnn.. 2
16 00740-G4 SCREW, 10-32 X 1/2 . iiiiitittinrnenereenenreennennnns 5
7/01/91 EZGOIEUT Pg. R-4

[TEICTPICTT]



SEATING, FRONT ELECTRIC POWERED VEHICLES

1 — INCLUDES ITEMS 2-10
11 — INCLUDES ITEMS 12 - 22

.



SEATING, FRONT

THE USE OF NON U.L.

PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. QSZMZ::L
% Indicates a component that is not available as an individual part. 954 | 957
955 | 960
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 33019- G* | FRONT SEAT ASSEMBLY (INCLUDES ITEMS 2 -10) ............ 1 1
2 33015-G* SINGLE SEAT BOTTOM ASSEMBLY, RH. .......vvvvvninnn. 1 1
3 33015-G* SINGLE SEAT BOTTOM ASSEMBLY. L.H. .........ccvvvvnnnn 1 1
4 33012-G* BACK, SEAT ..ttt iiiiiitieenneneennsonenesasonsannanns 1 1
5 | 30021-G1 FRAME, SEAT . .\itiuintititiiteeinennennenennennenns 1] 1
6 | 26584-GOt CAP, BACKREST .....evuiiiiiiiiniiiineineiineianns, 1] 1
7 00114-G6 SCREW, WASHER HEAD, 1/4 - 10 X 3/4 LG. .............. 6 6
8 16705-G1 SCREW, STAINLESS STEEL, 1/4 -20 X 1 LG. ............. 13 | 13
9 00660-G7 WASHER, STAINLESS STEEL, 1/4 .......ceveervinnnnnnnns 13| 13
10 00664-G7 WASHER, LOCK, STAINLESS STEEL,1/4 .........ccvvvvnnn. 13| 13
11
12 30031-G2 HINGE, SLIP (MALE HALF) ......iiiiiiiiiiinnennnncnnsnnnns 2| 2
13 30408-G1 SPACER, HINGE .....ciitiiiiiiiiiiiiiinnrnrneensennnasnns 2| 2
14 16705-G5 SCREW, 1/4 - 20 X 1 1/2 LG, ..ttt ittt inenenennnnans 4| 4
15 00660-G7 WASHER, 174 ... . ittt tietieettnnensensnnns 4 | 4
16 00891-G2 NUT, LOCK, PLASTICINSERT, 1/4 - 20 .......ccovvvevrncnnnns 4 | 4
17
18
19 16705-G1 SCREW, 1/4 =20 X 1 LG. ..itviiiiiiitnininnrnannseanonsnns 1 1
20 00664-G7 WASHER, LOCK, 1/4 ... ittt iiiieernntensnnsnsonanacnnan 1 1
21 00660-G7 WASHER, 1/4 ... it ittt ttaes it teansnnans 21 2
22 30054-G1 NUT, MOLLY JACK, 1/4 =20 ....civiiiiiiiiierinnnnnennenns 1 1
23
24 10570-G2 « | RIVET v ttitiiiieintnnonnsresnsssnsoocossnnsnsenmscnassas 6| 6
25 30075-G1 MAT, RUBBER .....cciiiiiiiiiiieenntoincsrannnaraneananes 1 1
7/01/91 EZGOLEIE Pg. R-6

RESEEE



SEATING, PEDESTAL ELECTRIC POWERED VEHICLES

[ ]
&
[72]
=
1]
=
[72]
Ll
[a)
2
O
4
|
Pg. R-7 EZGOEET 7/01/91

[ lEICTPIC]1]



SEATING, PEDESTAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. oo
X Indicgtes a component that is not available as an individual part. ggg
ITEM| PART NO. 2 3 4 5 'DESCRIPTION QTY
1 33050~ G* | EXTRA SEAT ASSEMBLY (INCLUDES ITEMS 2-9) ............. 1
2 33013- G* BENCH SEAT ASSEMBLY .....iiiiiiiniiiienennnennnnns 1
3
4 33012- G* BACK REST ASSEMBLY ... iiiiiiiitiiiintnenenenenanens 1
5 | 30615-G1 T | 1
6 | 26584-GO1 CAP, BACKREST ....utiiiiiineaniineaniiineiiiineaas 1
7 16705-G1 SCREW, 1/4 - 20 X 1 LG, ..t iiiiiitinrninnenneanenens 11
8 00660-G7 WASHER, 1/4 ... i ittt ittt iaenanns 11
g | 00664-G7 WASHER, 1/4 ... i i it it e et e 11
10 00740-G4 SCREW, STAINLESS STEEL ........cciiiiiiininenennnnns 5
11 00439-G4 SCREW, 5/16 = 18 X 1 1/2LG. ..ovviiiiiiiiiiinnennnannnnns 4
12 11098-G6 NUT, LOCK, 5/16 = 18 ..t iiiii ittt ittt it iiiaenrnnannnns 4
1/09/88 EZGOET Pg. R-8

rTrTTT



SOLENOID AND RESISTOR ASSEMBLY ELECTRIC POWERED VEHICLES

1 — INCLUDES ITEMS 3 - 36

Pg. S-1 | EZGOMEE 7/01/91



SOLENOID AND RESISTOR ASSEMBLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. nE“g?s?rEcl;R
% Indicates a component that is not available as an individual part. coiL
VERSION
ITEM PART NO. 2 3 4 5 DESCRIPTION QTY
1 32689-G1 SOLENOID AND RESISTOR ASSEMBLY (INCLUDES ITEMS 3 - 36 . 1
2
3 20468-G1 SOLENOID, 36 VOLT ... vvteiiiiiriinenenesnenennnannna 4
4 32048-G1 MOUNT, RESISTOR .. ... 'iitiiiiininieerernrernnnnnnnns 3
5 00559-G7 WASHER, FLAT, 1/4 ... ittt ittt iienennnnns 8
6 | 00414-G6 SCREW, HEX, 1/4 = 20 X 3/4 LG. .\uvunneeerrnnnnnnnn... 4
7 00565-G7 WASHER, LOCK, 1/4 .. ... ittt iiiinnnineenrannns 4
8 32051-G1 WIRE ASSEMBLY, 16 GAUGE ........cccviiviiinneennnnnn. 2
9 | 00532-G1 NUT, HEX, 174 = 20 ... .. ittt iiieieiiaannannnns 4
10 30349-G1 PANEL, SOLENOID ... ..ttt ie it ireeninenrenrnnnnns 1
11 30338-G2 WIRE ASSEMBLY, 6 GAUGE .......ciiivtvrvnenrnrnnennnns 2
12
13 00739-G1 NUT, RUBBER, WELL, #10 - 24 ...........cciivivenvenn.. 2
14 00210-G6 SCREW, #10 - 24 X 3/4 LG. ...cvrviiiiiieniiiennnenenns 2
18 17181-G1 CLP, CABLE ...ttt iittenenrernernencnannenns 2
16 00532-G3 NUT, HEX, 5/16 = 18 ... . ittt iiiiinnentennnnn 3
17 00438-G8 SCREW, HEX, 5/16 =18 X 1 LG, ....cvvvrirnrnrernnnnens 3
18 00565-G8 WASHER, LOCK, 5/16 ... oottt iiieiiitneninrrnnnnnens 3
18 00559-G8 WASHER, FLAT, 5/16 .. ...iiiiiriniienrierennrnenenenns 4
20
21 30350-G2 SHIELD, HEAT ..ttt ittt it ietreneeneneneennnns 1
22 30353-G1 DIODE .. ii ittt i i i it et e e i e e 4
23 00526-G4 L O 1 0 8
24 00565-G5 WASHER, LOCK, #10 ...ttt iiiiennnnnnss e eeeiae 8
25
26 00544-G4 NUT, 8/16 — 24 . . ittt it eneneneernonannnanes 8
27 00565-G8 WASHER, LOCK, 5/16 ..ot iieir i inenriennenreenenenns 8
28 30356-G1 RESISTOR COIL, MEDIUM ...\ ittt inirieiinnerennnnnns 1
29 30355-G1 RESISTOR COIL, HEAVY .. ittt iiiienetnennnrnennenans 1
30 12914-G1 TAB, FASTON, 3/16 STUD ......ciiviiniirenenrnnennnnns 5
31
32 * SCOREW ittt i it i i it e i e 4
33 * BRACKET ..ttt iiiiennreeneanennanennnnnnn 4
34 * NUT L i i i ettt ettt e eninrnnans 4
7/01/91 EZGOLETTN Pg. S-2

[T TEICTRICT]



SOLENOID AND RESISTOR ASSEMBLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. RESISTOR
% Indicates a component that is not available as an individual part. COIL
VERSION
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
35 32934-G1 WIRE ASSEMBLY, 16 GAUGE ...... ...t iiiiirinnnennns 1
36 24758-G7 WIRE ASSEMBLY, 6 GAUGE ........cciiiiiiinnranonnnans 1
Pg. S-3 EZGOLNENE 7/01/91

(TEICTPICTT]



SOLENOID AND RESISTOR ASSEMBLY

7/01/91 EZGOLETT Pg. S-4



WHEELS AND TIRES ELECTRIC POWERED VEHICLES

1 — INCLUDES ITEMS 2-4
8 - INCLUDES ITEMS 9-11

INDUSTRIAL SERVICE TIRE
XI-775 ONLY

POWER CUSHION TIRE
X|-881,875,875P AND
950 SERIES’

8

Pg. T-1 EZGOLEUT 7/01/91



WHEELS AND TIRES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. MOD:":L
% Indicates a component that is not available as an individual part. 775 | OTHERS
{
ITEM| PARTNO. (1 2 3 4 5§ DESCRIPTION QTyY
1 32028-G1 WHEEL AND TIRE ASSEMBLY (INCLUDES ITEMS 2 - 4) ......... -1 4] 4
2 10641-G2 WHEEL, DICO ... ..ot iiiiiiiiiientnensrannsranssssnnss - 1 1
3 11657-G1 STEM, VALVE ... ..ttt tnenerananssannss - 1 1
4 18993-G1 TIRE, POWER CUSHION, 18.5 X 85X 8 .......cccvviinnnn - 1 1
5 | 14723-G1 1 R T -1 515
6
7
8 32168-G1 WHEEL AND TIRE ASSEMBLY, 4.80 X 8 (INCLUDES ITEMS 9 - 11} | 4 - -
9 23385-G1 WHEEL, DICO .. ittt ittt ittt tte e iniceennnennns 1 - -
10 26452-G1 STEM, VALVE ... ittt ittt iitiniaeninenennas 1 - | -
11 30442-G1 TIRE, GOODYEAR CT I, B PLY .. .ivii ittt in i iinnenas 1 -1 -
12 14723-G1 NUT, LUG it iiiiiiiiiiieiiernnensensenrneenoenas 51 -1 -
7/01/91 EZGOLETET] Pg. T-2

IEREGEEL



WHEELS AND TIRES

7/01/91 EZGOEE Pg. T-3
[TEETFE



SERVICE ACCESSORIES AND SPECIAL TOOLS

7/01/91 EZGOLEINTT Appendix-1
FTERTEIETT



SERVICE ACCESSORIES AND SPECIAL TOOLS ELECTRIC POWERED VEHICLES

SPECIAL TOOLS PART NO.
CURRENT INDICATOR . . o\t tit ittt eieaeetatet e atienearanetenenaosssensasononsnennas 164839-G2
MULTI-METER (OHM METER) .. \tutititititieieieinie it entinneensnenensoronsnensenens 51020-G2
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) . ..uvvviiitenenentineniennananenannns 18739-G1
SLIDE HAMMER KIT (AXLE PULLER) ...0tititntenenineeansnenenensenenonseranensnnenns 18753-G1
PAINT

CONTACT CUSTOMER REPRESENATIVE FOR COLOR SPECIFICATIONS AND PART NUMBERS.

Appendix-2 EZGOLEINTT 7/01/91




EZE0
TEXTRON

E-Z-GO Division of Textron Inc.
P.O. Box 388 Augusta, Georgia 30903-0388
Telephone 1-800-241-5855

Copyrighted material.

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	
	
	
	
	
	
	
	
	
	
	A_Accelerator Pedal Assembly
	

	
	
	
	B_Accelerator Switch Assembly
	

	
	C_Battery Charger OnBoard
	

	
	
	
	
	
	D_Battery Charger Portable
	

	
	
	
	
	
	E_Brakes Hydraulic Rear
	

	
	
	
	
	
	
	
	F_Brakes Mechanical
	

	
	
	
	
	
	G_Direction Selector
	

	
	
	
	H_Electrical
	

	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	I_Front Steering / Suspension
	

	
	
	
	
	
	
	
	J_Brakes Front Hydraulic
	

	
	
	
	K_HDI & Solenoid Assembly
	

	
	L_Hinged Load Deck
	

	
	
	
	M_Model Details
	

	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	N_Motor 2 HP
	

	
	P_Rear Axle Hyraulic / Mechanical
	

	P_Rear Axle Hydraulic Brakes
	

	
	
	P_Rear Axle Mechanical Brakes
	

	
	
	
	Q_Rear Suspension
	

	
	R_Seating Bench
	

	
	R_Seating Convertible
	

	
	R_Seating Front
	

	
	R_Seating Pedestal
	

	
	S_Solenoid & Resistor Assembly
	

	
	
	
	T_Wheels & Tires
	

	
	
	Service Accessories & Special Tools
	

	
	

